
( 

( 

� 1 

( 

( 

( 
r 

l 

( 

{ ' 

BELL SYSTEM PRACTICES 
AT&TCo Standard 

SECTION 573-118-800 

Issue 2, August 1971 

2 8  T Y P I N G  R EP ERF ORA T OR ( LPR ) 

a n d  

28 TAP E PR I N T ER ( LTP ) 

PAR T S  

FIGURE CONTENTS 

1 One Shaft Frame Mechanism 
2 Frame Mechanism 
3 Main Shaft Mechanism 
4 Punch Rear Plate Mechanism 
5 Punch Front Plate Mechanism 
6 Punch Bail Mechanism 
7 Rotary Positioning Mechanism 
8 Rotary Positioning Mechanism 

( continued) 
9 Axial Positioning Mechanism 
10 Axial Positioning Mechanism 

( continued) 
11 Function Box Mechanism 
12 Range Finder Mechanism 
13 Selecting Mechanism 
14 Selecting Magnet Mechanism 
15 Transfer Mechanism 
16 Early Design Ribbon Feed Parts 
17 Typing Mechanism 
18 Non-Interfering Tape Feed-Out 

Mechanism 
19 Two-Shaft Frame Mechanism (For ASR 

Keyboard) 
20 Punch Block Assemblies 
21 164520 Ribbon Feed Assembly 
22 Motor Control Mechanism 
23 161321 and 162247 Letters - Figures 

Contact Assembly 
24 Cables 
25 Cables ( continued) 
26 Early Design Main Shaft Mechanisms 
27 173135 Tape Absent Contact Bracket 

Assembly 
28 164948 Modification Kit to Equip 

Reperforator with Combination Tape 
Chute and Knife Tearing Edge When 
Mounted in a U niversal Cabinet 

29 Early Design Modification Kits for 
Blank Tape Feed-Out ( No Longer 
Compatable with Fully Perforated 
Tape) 

30 Early Design Modification Kits for 
Blank Tape Feed-Out ( No Longer 
Compatible with Fully Perforated Tape) 

31 Early Design Modification Kits for 
Blank Tape Feed-Out ( No Longer 
Compatible with Fully Perforated Top�) 

PAGE 

3 

4 

5 

6 

7 

8 

9 

10 

11 

12 

13 

14 

15 

16 

17 

18 

19 

20 

21 

22 

23 

24 

25 

26 

27 

28 

29 

29 

30 

31 

32 

FIGURE CONTENTS 

32 148630 Modification Kit to Provide 
Tape in Motion Mechanism 

33 Modification Kits to Add Timing 
Contacts 

34 Modification Kits to Add Code 
Reading Contacts 

35 159360 and 162242 Modification 
Kits to Add Signal Bell Contact 

36 160881 Modification Kit to Add 
Guard for Backspace Mechanism 
(Printing on Edge of Tape) 

37 161340 Modification Kit to Add 
Manual Interfering Letters Tape 

Feed-Out 
38 161341 and 162432 Modification 

Kits to Add Solenoid Operations 
to Letters Feed -Out 

39 159363 (Chadless Tape) and 172640 

(Fully Perforated Tape) Modification 
Kits to Add Manual Backspace 
(Printing on Edge of Tape) 

40 161304 and 162245 Modi fi cation 
Kits to Add Power Drive to Back­
space Mechanisms 

41 162379 and 163347 Modification 
Kits to Add Automatic Non -Inter­
fering Letters Tape Feed-Out and 

162381 Modification Kit for automatic 
non-lnterfHing Blank Tape Feed-Out 

42 162379 (Automatic Letters), 162380 

(Remote Control Blank), 163347 

(Automatic Letters), 173443 (Remote 
Control Letters), 162381 (Automatic 
Blank) and 176628 (Remote Control 
Letters) Modification Kits to Add 
Non-Interfering Tape Feed-Out and 
198070 Blank Feed-Out to Model 
28 Reperforator 

43 162379 (Automatic Letters), 162380 

(Remote Control Blank), 163347 

(Automatic Letters), 162381 (Auto­
matic Blank), 173443 (Remote Control 
Letters) and 17 6628 (Remote 

Control Letters) Modification Kits 
to Add Non-Interfering Tape Feed­
Out and 198070 Blank Feed-Out 
to Model 28 Reperforator 

Prepared for American Teleohone and Tele�raph Company by Teletype Corporation 
©1958, 1959 and 1970 by Teletype Corporation 

All rights reserved 
Printed in U.S.A. 

PAGE 

33 

34 

34 

35 

35 

36 

36 

37 

38 

39 

40 

41 

Page 1 



SECTION 573-118-800 

FIGURE CONTENTS PAGE FIGURE CONTENTS 

44 162380 (Blank), 162381 (Automatic 53 319040 Contact Assembly-Function 
Blank), 173443 (letters) and 17 6628 Blade Operated 
(letters), Modification Kits to Add 54 178917 Modification Kit to Provide 
Remote Control Non-Interfering Tape Backspace Mechanism for Fully 
Feed-Out and 198070 Blank Feed- Perforated Tape and Printing Be-
Out to Model 28 Reperforator 42 tween Feed Holes 

45 162380 (Blank), 162381 (Automatic 55 178918 Modification Kit to Pro-
Blank), 173443 (Letters) 176628 vide Guard for Backspace 
(letters) Modification Kits to Add Mechanism (Fully Perforated Tape, 
Remote Control Non-Interfering Printing Between Feed Holes) 
Tape Feed-Out and 198070 Blank 56 179275 Modification Kit to Provide 
Feed-Out to Model 28 Reperforator 43 Positive Engagement of Punch 

46 Modification Kits to Provide Un- Slides with the Latch Levers 
shift Function 44 57 174475 Modification Kit to Provide 

47 161828 Modification Kit to Make Print Suppression on Functions 
Tape Backspace and Blank Feed-Out 58 178834 Modification Kit to Con-
Compatible 44 vert Ribbon Feed Mechanism to 

48 176621 Modification Kit to Provide Fu II y Perforated Tape 
End of Feed-Out Timing Contact for 59 178834 Modification Kit to Con-
176628 Letters Tape Feed-Out 45 vert Ribbon Feed Mechanism to 

49 176420 and 176421 Modification Fully Perforated Tape (continued) 
Kits to Add Timing Contacts to 60 Modification Kits to Equip a 
Selector 46 Reperforator with an Auxiliary 

50 173961 and 179133 Modification Contact Assembly and Function 
Kits to Provide Blank Delete for Blades 
Typing Reperforator 47 61 Modification Kits to maintain 

51 173961 and 179133 Modification slack tape and reroute tape 
Kits to Provide Blank Delete for 62 304273 Modification Kit to Pro-
Typing Reperforator (continued) 48 vide for Two-Color Printing 

52 164506 Modification Kit to Add 63 TypewhEels 
Multiple Mounted Function Blade Numerical Index 
Operated Contacts 49 

TELETYPE TO BELL SYSTEM CODE CROSS REFERENCE CHART 

Typing Reperforator 

Teletype Bell System 
Code Code 

LPR4AWA 28A 
LPR7AWA 28B 
LPR22ARC 28C 
LPR22ARE 28E 
LPR23ARE 28F 
LPR23ARC 28D 
LPR32ARC 28G 
LPR33AED 28C-1 
LPR42ARA 28J 
LPR46BRB 28L 
LPR47BRB 28M 
LPR54AXW 28K 
LPR84AWA 28N 

Page 2 

Tape Printer 

Teletype Be II System 
Code Code 

LTP1ARA 28LA 
LTP2AZG 28LA-1 
LTP4AEC 28LB 

Gearset 

Teletype Bell System 
Code Code 

163023 28N-1 
163024 28P-1 
163025 28R-l 

The part identification inf 
in the foil owing change n' 
incorporated in this issue. 

TCN's #786, #933, #111 
#1230, #]240 

Note: When ordering parts 
prefix each number with the 

ormation contained 
tices have been 

4, #1186, #]]98, 

from this section, 
letters TP. 

PAGE 

49 

50 

50 

51 

51 

52 

53 

54 

55 

56 
57 
58 

�, 

'""') 

''} 

) 

. ,) 

.. 

,;) 

• 
:� 



( 

( 

( 

( 

( 

( 

( 

ISS 2, SECTION 573-118-800 

Q)151630 
�--153839 \ � � ,;;;:,_ Q) 

------153839 162862 6 - <!;!:iiiJilJ I@fl(}t -- 176489 ' 2191 / �-�/2191 
/
87401 153839 � �--�2_191 CD 8�30 ,'�/CD 176490 135716 

@/8330 I �---- I • ... ----- , ' ------�� / :��� ' , : ,---�I\/ 15163� :-----; -� --�'"'· /�;:s: 
--/-. """ , \ I t -/ - --

-r IS> : 86506 � _____ 0 

� --' q • . .  , · � 90606 ·�>·€)._ - --. I 
I (J) \ �� 2191 2191/ / - @ � 
/ I t.:lJ I �.JY---- 8330 I / --- I 93356 / / 

/ \ � -
------- : 7002 (,t___ /� 

150355/ � : 151629 �156165 
-
" 119651/ //' 151630 

)5()356 �gr_.,r-,. I 
I , / 

- I 
I , 

.. I 
X 3640 

156867 -- / l. ---J /�----- //1152393/ 
I // 

---- /
/ 

I I 
·j ;I ,'/ -- ---- ,-' : 156388 

= � , � M 154397 - -•• // ""
37 c� •®-] I . , I / / " 0'43 --t-:f:t--- ..• 

.r-NI'I .L lrl, � ---. J;;ffi;_ "' 0 ®f·<2823 150411/ �-�=� 
• '  ---� 156387 �2 �=-=---=� 56941 Q)176266 /z 

I 
o--

I 
I --

I 
I - � I I 110743 ---- I 

: 1 /42823------
: 

I {ilz, 154694---- : 
151737/, �(i}-_ /'?. / 

--- I 
� �� _150013 ----J 

3640 Ref. 156387 35t9; �·· / 156388 
�.(i�-_/ I -- I A���;${ 111�� � - ·w I 

I I I I I I I I 

- �(1ij -----r\ �-13- 150029 150043 151693 I �� I -.J /.t 151728 I 150001 
�llf I {�- I 

I -- � 156490 1..0�-.,\ � &. /� 
159472� � • : (. / 

Early Design 

151658
\ 

2191 : 
151152 3640 &.._ \ l \ \ 125011 � @--l-

�, J__� !//� 
- (J -----

__ 1 ,.a 1 

159441 

I : � 

150241 / 
. 

'C --�- a 125011/110743 151640 150044 ® ----------
1 1 

I / '-...,_ 2191 ',� 1 � / 

1';1, ' : L @@ � if 156248 '-...... 3598 
C.f ,.. I ·@ >C)' 

-
-� /1111@ I 

. 
: r 1soo4al!! 159431 

\110434 · I / 
� 10743 151073 : 1 

"' ----- �JFr-, 

: ----��::: 
i � I ·-� 

110743 
'--- � --..... 

--, _ I 119652 
..,�� 156235 ----- ' 

I --------
- -

� 2191 L __ f) 159011 • .::�-ilj I 
e4:_ __ 1 /

151631 / -e 49084-..._ ��� tfftig-@ 
@ � 110743 I tJI' I 

I 397 52 159430 1250 II 152893 
Q) 
®

Part of 176491 Bracket Assembly 
Replaced by 176491 Bracket Asseml:ly 

FIGURE 1. O NE SHAFT FRAME MECHANI SM 

Page 3 



SECTION 573-118-800 

Page 4 

151657--i 
2191 _....-@ � 
8330/1 
�I 156871 

,1 ®- 3598 

/' I  @--
/

' : "' 2191 

156872 / "*' l_ //\ : 'T----7002 /--

---""?" \§/ 
/ P" L I I 

/ ' 

82392 --- ' /' >/ � 
,./ : 

176252�' / / �-- 61 

_../ :-156877 

,, 
I r '-If.:\ ..-"' 
I /'!,!:/ ,-" 

-156876 

/ 
Ref, 162350 

I 
r � v"' 

1 

1 156399 : 
__ r •. 

I I 
·· . '  . 

@, 
I 

' 
�-"-•'o- -, 

'\." / 12 

i --· ·-- Ref. 176489 

' : 5015 - ® 
151632 �, 156399 

151442 
I 

'' - '  -

I 125015 : 

-

151631 � c; I 
153239 -

I I @ tr?;, 
r- I 

3606 
Ref, 156900 �219(:/1 

·3'. ,._ �------' : 
' 'l:nlr\ :- : /""C/ ______ , 156899 

-tl---�159506 

�-tl g; 2191 36�6 
Early Design 

� @. 2191 'f' • . . ' -� � 
I -- 160839 

1 

\:V -@- 1ft.,- - -

-- - - 119648 

"" / 1 YV.<:·- , _ 
l 

. !3'"5 

2191 \ 2191 "F 
90573 I?�--,·: 

2191 
Iii' - - -

1594 II I,._ - - \ 15163 1 "I � \ -

i- - _ . 
�- < @ I 1594 11 

i ;Q 

�� _ _ I 
-151362 

,_
156994 

\ , -I?,> 154242 

Eod' D,ioo 

156987 ll\U ·-@ _ _ _ .../ 

151658 
- \ \ ""V' 

-I 124177 
i 124177 

156990 156989 

�ff"' l 158745 

I I 
@r@

(o) 
/ \ 

156998 
156988 

Early Design 

156465 

Ref, 156867 156403 

FIGURE 2. FRAME MECHANISM 

Ref. 154397 

1� 

'') 

) 

) 

*) 

,) 



( 

( 

( 

( 

( 

( 

( 

ISS 2, SECTION 5 73-118-800 

158701 (3ST} @ 
fP 

3476 (42T 
C · .  

�151442,2191 \/� 
19-.

,151690 
:;2631 (42T 

·�- � 16224"_ 

...___ RT Set Application. 

r----
1 -

-
-
--1 ---

-

...4@)'--2191 
�'--151442 1 --1 

I 
I 
I 
I 
I 
l_� 

<D154397 

--.., 
I 
I - � I 

----
I 

------- : -
-

-

-
-
-
-
-
h __ 36� 

: 
151737

� 
• 

---- I /42823 
----..J 

�-({@ ____ _ 
� __y17334;- -; 9>--� � 134396 

2191--
�
�-----,. /j/ 

151632 -<1!? I -� 
I 
' ------ ------------------ ----- -- i -- -----

------
-- : 

I I I 
I ' 

150029 
----� 

150241 

151728 I I 0000 2191 I """" 

150026 / 
150044 150000/ 

<Dpart of 173336 Modification Kit to 
Provide New Style Shaft and Bearing 
(Includes 173200 Bearing Sleeve 
Shown on Figure 26). 

173336 -Specification 59 79S 

FIGURE 3. MAIN SHAFT MECHANISM 

Page 5 



SECTION 573-118-800 

h Bottom) 

� 56046 7/8 .. Tope Printing at t e 74151 (For 156024 -........ t 

159622 Ql ,_ \ 8330 
151637 - ..--::.._ __ ._ • -

----- 1 / 159621 

3598-@ -�, _ ,,II 074�,/'- • 
-

- >� 
' (i)@ / 7002 

Iilli., ,__ � 2191 2191/ llo.ll--> � :- • 

�: l:::1) -
--- "li9 1 124177 

152893�10;43 ------·- c 
--

--

- - --�� -
-

--

,@ �(�l]�;:�J -�-161108 _,/ 
"' 

u "t 
< "' 

I" to no -- \ Pecu oar 
d 

• 

d Keyboar ,�-@� (j) 144795 Mounte on -----,�/ f � 
--"@ @ 

-

-: ,�;-l-- "@ @ "111 2/ I � 159233 I \ \ 
7oo 

1 7002 91 
2191 

151632 21 
151631 

156015 159560 
\ ..,/"fi 56020 w/o Insulator 156069 �. tY _ ,-'l156089 w/lnsulator 

\ 

156089 �- @� 
\ /:.. 

,if�" �125011 
--170879 /// \ 110743 

l.. 
,/ 156173 

156�68_....; --- ---,--,���'' 
y .... ">>.;.> 

'- , . "'�:. .. , _ - _ P>'Wm--156163 
�--' � I ® ©J...;:_-----125011 

"-.... 110743 
158925 3599 

51 ides and Guide Used with 
Spring Retracted Pins 

�5 

Slides and Guide Used with 
Power Retracted Pins �164963 

1020;/:/� '?(;� 

":�://;p\ � (@\ ((� .. 7002 \ 164514 
159981 

Ref. 156028 

2191 / 

\ 
lJ... .___� 

7002 \ 164514 
Ref. 170241 

. 
/ Ref. 156028 

I' - ,.: 

� y--, 110743 152893 
1

 °152893 

� 
® 

____ @) 

125011-@r 
'-110743 

I !, '"-b

 
' -,�,_ : 

(1) 145358 

_- � � - - - ,_ \ I <D Pecul ior to Tape Printer 
- -@ I ®194992 Modification Kit to provide 

411® Tape Guide.Specification 50,1885. 
'-® 194993 --J 

FIGURE 4. PUNCH REAR PLATE MECHANISM 

Page 6 

t'� 

) 

.) 

) 

_) 

. -� 
A,<>J# 

·J 



f 

( 

( 

( 

( 

( 

( 

ISS 2, SECTION 573-118-800 

lbttt..! / - 155036 (11/16,�pe 5363 
I 

145357 (3/8" T ) 

._..,-, /./ 
174152 (7/8" Tape) 

1/�7>�_119652 174155 (7/8" 
iape Printing at th B 

j , ,' ope pc; of 
' ' ""om) 

/ 

'"' o"hdop) 

156047 ' 
152893 

--- / 
I 

r Ref. 156024 

..., 
"-.)'·· .. 

- �- -

---
110743 ··�' 

CD144998 

I
I 9MB • . 

·
· .. 

J
' . . • • . 

II 9652 r1[ ' ' ; :�� 56040 I 

\ 0 1560 - . 11 ' 
' ' � / 

• / · , 61 ' ' 
£\ 

' ' ' " 
156052 __:� 1 156062 • •• 

�:}) 
' 

� � 
CD94669 - -�

k -

s 
'-.. 

-
ee Chart 

0 1560 

DIEW�EEL <Dl4499�ill jlii074;

J
_ 

61 -

� " " ' "<1il\\ @_ll)l64511- '1) : 
� 794 <D3599 

" 

,�;; ��;�, 0 JiJi\L '" ' "�' shoC'. oL5:1; 
I 

93356 -� 1 - -- II 

156019 
-- ; : -_- j 

� -
1 

' 
I 
I 

� 

�- . : "-�:-J: 

•' 

. � ' . ' 
�---- --@/ DocWhccl Srod�--: ' if'.m,4479 

179274(hasaBI I 
---

Ref.l61109 -Jif fl"'r--. � :ADJUSTINGSC 
6 

ac < ldentit M 
-- � - ·-. 

' 1 (1@/ REW 

Y ark) 
/ . . · :.-...,c.. 1 , 1 'i" 1 

-

, 1 I ' � \.!1144998 1 

119647 
156577 

' : :')J6040 I 
' 

-· / 

-- ' 
' • "· ' ;""" 

' � >riOJ 
/ -"· 1 

119649 
I I - -_- -

............ _ 
l I ..._ ----

' ·err. : 
- - -; '. 1 •(g) I 151631 1 

72522 ' ' 15605 _, 
I Qr/ 

-- - J 2191 
/ �-@ �- 151630 I . � I 

' 
. - � 2191 

I --@ ®- 1036 

7002 
\ 2191 :---@ @/ i?.\---151416 I � I 

�-' 2191 
I ·@ ®-3598 

11� 0CD�33o: I 

180718 .__, \ I 

<ak 2191 �--

� I 
I "' : �I 7002 I 

7002 
I I <-@�@-® 2191 \ 

CD 144797 
- - -

\ 
17045, 

@':/--� d/-...... 
0 

\ 90791 
\ �I 

15\630 
91120 

-- - J 

�-@. , b. 
I 

-- -
\�'. \ ..... ,, " 

2191 - ' � 156184 

I 

8 

I 
-- I -- � 

"" 156183 

lR f

---
- ---� I 

e o 156024 · 
-

1 � I 

I -� 
156042 

-1 

Typing Reperforators - 5 Level 

Type of Punch Chad less Fully Perforated Fully Perforated 
w/Spring Ret 0 P;ns w/Spring Ret 0 Pins w/Power Ret 0 Pins 

Die Wheel 156055 170788 170788 
-- ------� �-

Feed Wheel See Fig 20 for Punch Black and Feed Wheel Combinatio ns 
Die Wheel Stud 156044 170219 170219 
Adiusting Screw 156090 170241 170241 

Eccentric S haft 

161139 160948 

7002 ------ - J 151630 
- , 0 ,., I 

�
- 411@ 2191 I 

/ 2191 --@-�-151630 

CD Peculiar to Tape Printer 
0 Chad less Tape Only 

Tape Printer 

145353 
145356 -
170241 ! L-------------- -i.---- ---------- - '--- 144793 _____j 

FIGURE 5. PUNCH FRONT PLATE MECHANISM 

Page 7 



SECTION 573-118-800 

� ��fl70239 �WJ· �2983 

128 156162 
357'-.. \ 156093 @..---11'!950 

CD Used with p 

�PrJ / ··, 
, owe' & . 

�· 

0 Used with the t 
sp�lng retracted · 119652 @@ l 156058 

ope P' ' "'"' . P'"'· 714 G. I / 
3598 2191

. 

/, "" I 
37 -t?-_ 

162763 

, I ... ·· z @l (o) ..... ) 50923 /-
,-- - �� 

@@ < . ' 0 @ . . _ /;_;;;::.:--· _) 
-
'� 156060 

f.: 
119652 .,; --:: -- .. / / / __ __ / 

,/ 
(f: - / 

EARLY DESIGN 
(No Ianger Avai I able 

for Maintenance 
Order 305638) 

Page 8 

/ 
.,.. -� / 

/ 

� 

' 0 / / ;. -�" 
- / 

REF I 
• ·- ./ 

t 
'<. 

56024 ( €!,<· . 151222 / @ @ " . / 151222 ' 

·,/ . . 
\/" �/ 

/ 

(, � � : � 

119652 

156099_.-1""''
. 

· - ·- ." " " / -- \ / 

305638 I 
- -. 156016?!?---- � \ ( 

\ ; � �· - $, --� ,_ 151416 

' . /'· 0 

' ' � / 

, - / 

) 
I @ 

J:;;iJ / ' -/I . '. / , I ® 

.. 
'-.. I 

- @ // 
.... 

110743 
156103 56009 / · -.

�/ /// 2191 

- .. / l 

156095 ;: , <_ I 
1521l93 _.---fd . . 

I 56094 : • 
. "@ '-1 

1 I 
� � 

� /
156070 j - - A ! i I� \@ @.-3598 

' 156017 ------� : "''"- ' : 93 

156884 -- 151629 :® -�-- - - : \ L I 125015 

I 15616,---r 
, , 56043 ·@. 

@ ' ' : ' 
. , 

• - - 110743 @ @----"" 

'- '' '-....i... : : --..... : ' · --
151073 \ ®� 

� @> - - J �.. · ., , : �--� : �l 1 1526:34 151416 

_, � "'- l·:. t . _ I: _ _ 151737: �� ,... � 

\U \ 8330 \ "'i )i!}. , / @ I ' l56077 / 
(;;) 

2191 
' 110743 : 

156165 

\ 
v '\. . 160480 / ""'! " �-

153839 

Ref. 156024 
I 

164513 / 

f�/ 110743 

�@/ /156013 
I� 

156051 

F I GUR E 6. PUNCH BAIL MECHANISM 

''') 

') 

') 

) 

,) 

" I 

j 



( 

( 

( 

( 

( 

( 

( 

156874 I 110879 
150990 �- j (\ 110879 

150990 /@_W��- Qic-@·@�- /�- -Q @1 1250 11 � _u a et - -
v " '"' ' I 1 156264 

v 156266 
156264 Ro f . 1 561l67� ,._ . 

"
· . 

· 
. 

. _ (V] -, l \;- - - : ! 
' . . � �..; ::_ - � : . : : : / '· • •.. . �� ,t-, L [ (\ / : / I 

.. : ... ·· .r· L 
'i' ' (··. !1 . < .  ,, ./1 

....... 
•. -� I · ,(....' I 

..... ____ � ..__""" ) 
/ l 

'-·-..,/ 

3599 
743 15650 I I 110 

I ,,1 

: 
.. I .,.., I 

: 
·l--r - - -(j���= : 125011 

161444 I I � 156291 
156276 I 

156290 

3599 

I 110743 156501 
2191 156291 I I I 1 1""' i •-·-@- &>._ (j, (j� I , I <!.9 _

_
__ l...ftiD_____ 

I 125011 ,.L -
- �: =e&.

_ J 156277 

ISS 2, SECTION 573-118-800 

��9642 / 156286 ;- -�:� I I \ lJ 
- --

--� i """ \ 9' I 

159529 I 
I 
l 

159642 

' 
I 
I 
I 

--(j 8 364{ I 

156492 

3599 

151630 

151631 

156287 --- I � 

FIGURE 7. ROTARY POSITIONING MECHANISM 

Page 9 



SECTION 573-118-800 

2191 

Page 10 

156478 � � 1 1 9649 
Early Design Parts, See Modification Kit f.-.- 176138 an the bottom of this Figure. � -:�YUI 

411!"'� �161524 1 c::>\ 156476 

@)- 163113 22746 74553 153839--w 

1 
·w 

219 

156311 

I 156306 

..- 152893 

7002 --® 156408 

�/ 2407 \r � fr-
___ _ 

\ .., 

1107�43,----�- - . _  I - -. 
��-- 156242' - - ',_ ',-J 

.. (il . . I' 
. � ._ ""'' 

�--
�

-- ---
151629---

� 

2199 I 
I 
I 
I 

', (1� --''-
,

, - - - IRI 71' 
--- 156466

, 

' � ' ' -

- -

- f \ 
151442 

� 
2191 159658 � 
I �IJ.-

I : @I 
I r I I ---_ 156905 I I 
I 1 

115122 

��-: I 

2191 
160943 

' I 
I I 1 /_ I I 

: : : /'',,CIIf!J 
159480 

I I ....... ... ... , / r56332 : I -·-r···. ,. __ / c 
173775 1 : , • .-:-·.-·1 /� Ref. 159535 I l /•� · "" 

I .... (� I_/ ..... ·v I•� �� �� •• --1 :�: 
_ �-- - I ,;.•• I '�l' I !-''"�( I 

- --
- - I :/ .. • • /�· .... ::"J.<!. ,' I ,_.. -'� .. ".:-� l.. - - .._ I •,' 't ._�oo!.-."- ' I ,, ... .... .. ·C�, - - ,, ' A�- I I ,,.• "'-'-':.� , -- , , -- 1 ,'• ,,.,,1 / 159659 I ; \:' - - - -. ---- L.�: ., ,, • / 

156241 

161431 

t 
'I ', -, ----

-
�'J!· •..:.!. ! � 119653 : " Ref. 159525 : �. J@J-,-i',_ / I I I I 1 : ,� r 151629 I ll I 156931 ! I -! �'�- ,.:-·· I 1 o---.....___ 151630 

v
1 l I j / �v ·::l"< � I I .. , .,• ''•"j-.: _ r--,, 

1 / l/ 159536 :;�· -
2191--· 

-
--- •• • ,, ,; .... ·, :',' r-! .•,•' I ,•,· I 

I ,,_..;.··- I t' .-; e ,.' 1 I -� ,'/ / : :, / �- : 152893 I i; i :: Ref. 159472 156501 1 I 1: •• : '' I \ I �� '\ I ., 1195284 "-" 

/� <D 173977: .,_J � 1�323 

112626 
I 1 �-!TC:\0 

173755 I 3640 / �
-. I �56869 : �--�- {[} 156389 

I 192877 t'i0- / 

·@ @ 
(See Fig. 63) -,__� �  I \C)� "" ' Q O � I • - � I - -�- .,:' 1 <D 173978 

-
119649 161324/ , 

..:.. ---- 156489 : <D156558 �I �-
1196. 

<D173979 156�35 I ;a 

I 
e"' I �'- �--[)/ ·--- I / . 

3640 I .-"l 
. • . . . . . . &-, I(D17398�, :J <D176138 Mod1f1cat1on K1t to prav1de a resol1ent -- � : / print hammer (Specification 50029S) 

152893 1 /
' <D0173980 

@Peculiar to the Tope Printer. �// 0173756 
@Used for printing on the edge of the tope. 
0used for printing between the feed holes. 

FI GURE 8. ROTARY POSIT IONING MECHANISM 
(C o n t i n u e d) 

�, __ ·:, 

,, 

') 

.,; \'; 

�> 

w) 

J 



( 
( 

( 

( 

( 

( 
t 

151152 
�f 110743 : __.---/ 0 

' 

�® 156369 41 
47024 

125011 

3640 

/ / 

/ / 
/ 

/ 

/ / / 
/ / 
/ / / 

/ / / 
/ / 

,1 I (
/ 

I I // // I 
J._... 

/,.,. I 
/I ,.,/ l 

( I , 
: 

: �
/ 159522 

I I 
' 

I I I 

: : 
®.......-131016 

/ 

,__ ' 

® 

/ // / 

/ / 
�

151442 ' �/2191 

@:;__.---/ 7002 

86774 

'/ '-

I I I I I I I I I I I I 
I 
I 
I 

I I --�-�._ I I 

,__ 
I I 

I '- I : --_J I 
I 

- �� --
l_ 159519 : 

-

-

-

/ 

I '/ � ��

/ 

I 101123 i 
01 ) 

I // 0 /./�
/ / 

I / I 
./ 2191 I ----- : ® 

156909 ______ 0 
156322 1 r--

I 
I 

·------ 2191 

'� 
151442 

1 I 
I I I I I I I I I I I I I I I I I 

l_ --
... .,. I ----

�� �- -- -

]60846 ' - : -- -- - -

� "''""' I @ 
® -2191 I � _1)154244 
I 
I , __ 
I 

ISS 2, SECTION 573-118-800 

119649 ---(j£1> 
I ' 90599 �� 

-.........@) 86079
---

� 
I 156382 --� 

' 90599 
�� -........__@) ------� ��4:�

-
�� 

CD159525 
----� 

·-

3598 

2191�® 

-, I 
I I .., __ I I 
I I I I 

� :  
156294 ' 

I 
I I I I I 
I 
I I 

~ 
159597 : 

�: I � I 
-- : 156322 : ---- --- I/ I -- �-

I - --- � I 
156948 I I 

I 

I ' I 
I 
I �"" 
: 130330 I 

� I : 
G I I 

.. 
Q 

i 156462 J � ----- I / . 
156321 : /// I II""" /t I �I 156870 : � 

-- 1/� 
/ -� 115134 : --..././' I I I I 

- -./' : : L .;���t�-- i ---@ I ----j 1 I -- 1 2191 /@j I - --...) 

3598 1 Ref. 156869 

-,-;;!,.. -�- - -
;/) �-� 

/
156908 -----

-,, / 
CDThe 159525 bracket has been redesigned, and 

I 
-.J 

now includes the axial correction plate mounting 
post. ®The 156397 post, 2191 lock washer and 
154244 shouleleri1lit will be supplied for maintenance. 

FIGURE 9. AXIAL POSITIONING MECHANISM 

Page 11 



SECTION 573-118-800 

Page 12 

(j})----156925 (Early Design) 

151700 
925 (Lof• D••lgo) 

15'1526 ' 

�-119651 

1 304543 � I 156 \ 
I 

I � - 161440 
�-- � 

_......----156924 eo 

--
--(j 

__ (J) __ @__ 

(! 

�/ - �---J 2191 

) 
8330 

/
/ ) 

f 3 / 
I 

R.i. 15952 / 

' .,, 
5 

I 
I I "-15687 

/ 

I 

/ 

I <II) 

� ' . " 

' . �2191 

'�) / 

' : 
l.i�/ 

GJj) 
I 1 

/ 

-II I 
I 

�'--119651 

�'156313 I r�I562M v-- 192849 

I 

e-159643 

'<:.-", ( 

/ : : : . 

-, 11%51 
151630 .., : : ' ---- -

I / / / 1 
I I : 

9525 

.,. 

2191 ' 
' ' ' '•'· 15 

/ 

, -1306% 
/ : I .;;_(� / 

® ., s._ , --�- "�� ;,. 
� 

' 51 ·-·--y-o. -. • 1 · " 

� ' ,• 

, ���" 

;:·- ,_:-",, ',, 0, • . ---_ _ 
_ 

. . . 1 

"' 
--�u:· /.iu U c\'1--. __ - ·------- f· ' , 1 

' 

cc., 1,' · . � . ··----- -- --- •'/' ' 
, , , ' , 

-----� · '1(-- I 

:·----------- i i $..._,,.,., 
.• •

.  
1: : · · '(}f. 

'?9535 

--l 
I 

r

·
l

. 

' 

: -
. __ ' 

' 0 ·: ' 
I l 

I 
l 

I 

I 
I ;-.......156265 

156264--- � 
I ,  
: '--...110879 156264 -----� 
I 156266--(;5 
I 
I 156264---

� I � 
: '--...110879 156264-_

� 
I 125011-..............® 
I 

ck ___ 110743 I 
I 

�----156874 

: 
: (> 

I 

I 
I 

I � .. 15 .. 04 e---.,,.,, � Ref, 156867 

G
' 

./ 
� 

/ /
/�-....... 1 56293 

/ I 
I 

crJ --161443 I 
I 

�---125011 I 
I 

�--110743 
I 

8-__3599 

I 
I 
I 
l_ -� 

2191/ /'¥) 
151630 

FIGURE 10. AXIAL POSITIONING MECHANISM (Continued) 

i ') 

) 

'") 

:> 

,) 

,,) 

,J 



( 

( 

( 

( 

( 

( 

(, 

ISS 2, SECTION 573-118-800 

174317 (Ltrs. w/lnsulatar) --

176254 (Function " N ") 

159518 (Figs. H) �� -159517 (Figs. 
J) I fl-159516 (Figures) 

152893-& ... 
/"' --@ __ 1/ 

/�--:;.-..-::::::::::_--' - -154235 /' ,/ /�----------/ / / --....... - -/ / / ---/ / / 

·� 164402 (Function) 

1'-159515 (Letters) 

I 90951 / 114876 
,:] -179462 

/ / / / / / / / / / / / / / / ( ( // 151152 125011 
<:J'--- -�- --�-- ---------

-159514 (Blank) 

'"_,,) (Universal) I I I \ I I 1 I . .. : J ,' - .. ·€)-, 159438 1 I I / 1 : ,' ,. 3640ff, 1 �!; /\-112634�----- � �-ft�·- - 15?00 
�- .. I I � ' ' ---- I 159477 �l -- ..J 

I 159482 

I I 
I 
I 
I 
I I l_ : 151152 

-, : 
\ 125011 

: •-o I 
I 3 / @. 

I 
-----�40 �- /

159437 i 

15946() ' - -
' 

' 

119651 _ 
; : '""' / _JJ.!;� l 

��. , 11  .Ji' I 

\ -@!-, -159481 I 1 

71102 / · -- "" : 
- : ' 

,· 110437' 
' ' 

151152 - """- � ---- 159476 �\ _ 
I : 

-· 
--

--

' 

' 
1107 43 //- � ' -:: l59468 

------
1563110 --_J 

---- 156922 -
' 

156057 ;.(t\/ 
: 

!1-W _ p:;, 159470 : 151398 151'"' 

: �-� i "\ 
I I � I 

'P' 

: 90535 -� 
: 

I 
// ,-;.... I 

2191 
128357 16,1347 : 

-(/) 
I /;:JffJ;:-/-:.;//::/ 

-@� __ J 
I 128357 

'"'L.,(i: ��: e ("""-:9 
Ref. 159487 

159483 
/ /r 

---- 00 - - ['!ir:i . -+ 
//"'1 , �t/ 

C\ /J/; f-- R ef. 159472 /.,,! / ' 
'f1' y:-/ I J,'/ �--7002 / /@--� 

Note: 

----- 2191 I - 151631 
-, I 

I 
I I 
I 159471 l 

/ 159503 : Gk__ I : ',)- 'c::::::::---L._ : 
�.J 

I 119649 

For coding of uncoded blades, 

159535 

See Principals of Operation Section. 

FIGURE 1 1. FUNCTION BOX MECHANISM 

Page 13 



SECTION 573-118-800 

Page 14 

152436 

Ref. 150687 

I 

I 153489 r-----� .m� · 1 2669 i fU . i , _ <fi. ; / "''" I 156445 I / v @@ I 

··'\-. ' 
1 

·_{�! ___ 
_ 

:} / 

I 
I 
I 

�-J 
151657 

" .-, .. ,::,· - �"'V� 2191 l.:...V:��ru.:�.. -
r B.. -. .... . ..._'!i-.4((0_ _ -- -- / 3598 I 

--
\ _,., �----- ' ltV - � $-Ref. 152402 

;@'@-� 
8330 I I 

2191 
151657 

'")/ 

152441 
74283• I I 

(a)@)_(a)-3 
15244: I 

119652 

r�!'/'/ 125011 

·ql -(ij_@:--- 110743 

-� �" I 11o434 
157261 

FIGURE 12. RANGE FINDER MECHANISM 

) 

) 

) 

) 

.) 

") 

'� 



( 

(' 

( 

( 

( 

( 

(� 

ISS 2, SECTION 573-118-800 

Ref. 176490 

156472 
.• , I Kef. 156867 � \' : 

I i

_ 
�-_··· 

I / 

/ / / / 
/ 

�--- -{ /

_

�. c(. -" . 
/ " 9 ... / ( � . ' 

�// 
· /T �}i-- .... 

:
, <52406 

151«2 l 1 <. ( / 1 
I 11o743 

/ 
/ / 

/ 
/ 

---
·---� 

153538 

{51632 

� 51442 

0176640 

159467 

153832J
�
� 1 

. 
'!! / �- --t--� 1 'i0 -

; ·  

I 1 
< 'CJ' 

®-,' . I I / 
' ' 0 "' ' 

/ •  7®/ I I 
-._., 

2191 \ ..... :. _ _ ; / � i : ' 
110434 

3598-f-@® @ I 
1 : 121242 �v

� 
121243 

2191 I 

121245 
I 

I 

® �--,! 121246 
152412 

7002 : � 1 I 
Ref 159472 

99 / 11077 
1 ---

--
----- j <l:fi:l / 

. 
35 

: : -- . .. J' 'IY 219 

� 153538 r"-i! @ -4 � 90789 I 
2191 

I 
96717 

' 152400 
: 

0 / 151630 

152457 J� . ' 151630 -+- (Jb . 

' 
: 150687 � �@ Cili@------

152405 

' ._ +-----� ' 7002 
. 0 � -�2191 �� ... _ ---

/ 3598 

\ 8330 ---- 0 , --
152403 

� •(ir: ____ J. , · -.@, ___ JL ") 
� 1\,'l !( � ..P-151714 

151657 

> 
•

• · -
·-, �.""' ! \ ((( 

C• •. \ ' '/, 
/ " 

[J<.- 161342 

' 
• ·- •• '' -� : 

110743 156536 ' 
I 1\r." II ( \\\ 

' / .. , 

' ' 

' 
/ 

, ., 

' 1103' 

I 
7 ' 1 

1 15 i 
1 �� •1 \ 152891 

'"'"' ' 
/ ' ' 

' ' ' ' ' -

"'-',g..·-" / : : 
'·-.

. ··r·-. .J.. ' ' 

/ ·

-
� 

._, ' 

I 
/ 

: : 
-

, ''"' ' 

/ 

' ' 

' : : : : : .. 

: 

/ 

' ·-.. . 

'"'' ,r ·-••• _, 

/CD 154621 I ····-... 
""iii 

/ � 
---

"" 

/
/ 

I CD151336 -
------ - -------

��-lltll: 

/ �- \ 
·--.

.. ·-.. "'"• 

// ��-CD 154622 -------:; 
. • · 

8330 

CD154620 - - ---t
_
----. 

. 
43 // 

152402 

--- -

1107 / 

' 

- - - - f. 
/' 

1. ·- ·- .w .I / 
151701 

-
a / w � , 

· - , 
4 1 / 152401 f. 

152404 203 
152893 c:' .. � 

"'�
___.

-152410 
150048 /,,.,.;,;�-;/ o; � \ /.-<....< <"�/ 

;,_ ..,,""
/ 

� (g' 1�411 

FIGURE 1 3. SELEC T ING MECHANISM 

CD Part of 155090 Lubricator Assembly 
0Early Design Tape Guides. 

See 193988 Modification Kit on 
Fig. 61, for Later Design. 

Page 15 



SECTION 573-118-800 

Page 16 

[320418 --e 
176673 155753 � [J 

_165027-

Ref. 152400 

\ 
,_ 

"l 

./' 
\_,)_ 

3599 -@r; 
110743 � /ilrlr 

II 0----'' 

/152420 
--- 152458 ------���: ,_

__ 

- -
-

-.....___ : 

&�--
I � \ " --------

// 152421 

I 

-
� 

151686 

11o743 
.,.... - --I 

��. --- I fi /: � 

/l� -� 11: a 
110743 1 � i / 

150089 
: , I 153184 1/ 

157237 

157194� 

-- 254M 

---@ 

'P-81778 
' 

®--2438 ia:: 
I 

156880 -. -. 
L_-

-0;-_-- � '- . ..__ 3 2040�-

�156881---; 
'--..__ 32040�___j 

EARLY DESIGN 

/-151715 

///r;; 04824 -I 152426 ---� 
� 

p· 
153543 

�.:� // 2191 151631 �-, : I ----@J / 0�Q : 
- 152425 

I � 

: :--- E:::J 

125015 (i) 195251 / �·' ------- / - 151603 

I 
--.1 

I 

� I l-152423 
... (i) 195634 Modification Kit to 

provide quick release of the 
armature. (New and Early 
design ports are interchangeable 
only in pairs). 

� ____l -� --160184 

1"'.1>-- 110743 

1-151686 

195634 - Specification 501655 

FIGURE 1 4. SELECTING MAGNET MECHANISM 

., 

�) 

) 

) 

i) 

.. �. 'l':.�# 

--� <� 



( 

( 

( 

( 

( 

( 

(, 

ISS 2, SECTION 573-118-800 

r----' ---: -------1 ---1 I 
I 
I 
I 
I 
I I 

159501 ------� 

159504 - � � 
159494 

--------
� 

� 
I 159495 ----_�: 
I b t> 

I 159504 ..........__ I w 
..........__ ® 

I 159490--� 
� 

159497 --�: 
1 e 159504 - ® 
I 

� 159493 --

.. 
I 159498 � 

-159459 -------:� 159504 �
� 159502---- @ 

110743 �� 

151880 �
. 

� � � ).) .� I I -_110743 .... ··"'"' i ® ®-3599 

--- --.., 

I 
I I I I I I I I I 

90052 � 
152887 �i 

�158772 1 
' I : 

I ' J I 
,/ I 

/ � ,' 

159492- -

...... I ("."" I : I 
�[___I I 

.!. 159500 ---- I 

159504--� 
159489----� 

159496 ----------

159504-----� I 

R:Y 

1 159491-_ e e "•®, I 
I ..., I 
I 

I 
I I 
I 

I 
I 

I 
I 

I 
I I 
I --- - ---- : ----..J 

159508 
I 159499 

I 

� -< .. <' ... :�&- -l___ � '/ ; . ... : .. ,,, - 156221 
-1 

�. 'l.w .. ., :-�----- 1 110743 151152 I 
•'' / 1 I -- r I 

/' ( t\ ,/ I :I n�---- ---- I 
( ,t...( ... l 11:::: ---- ---,__ : 
l: ' .,..___ I I Ill - --- --- -

J 
!: .. .,:·l ... t·" 

------
,. -,I ' , � -- ---:::. ___ _ 

,.!. ' :r!••' / II f) G\ 
--- I 

,• ).i 
I {!I 1D1t1f1 -� 

f· -· 

�-� � � 
us/\ , ,." 700'�@ �:;:",,.,, Ref. 159472 

"\ """ 2191 151632 

FIGURE 1 5. T RANSFE R MECHANISM 

Page 17 



SECTION 573-118-800 

Page 18 

Q)162347 
110743 I 

� / __ /<D 159413 /�-•-s-... -- --

/ 
-- --- , 

151637 -- -- -(11
._- ... _, : 119649 

-7¥ y 125011 �- -.... _ ...... --t\i 1 ./ - I :> I "-/�/ 83;0---_-:.._.,/ I I 

Q) 156421 

-
� ,.., 2191 Q) ;��--- 151630 156433 

<DAdjustabi V 
Extensio0 I 

86283 

1
0 156901 119653 156426 <D15642i 156414 

\ " \ I ! I : 150507 �, <D156436 

r-

r
/ 

I --... 
j fjV '0, -- - ... _J : ...... _ 8f_____ J?b 0}-;__ 0� -;-1 ---

3598 i _, 
1 156426 // ... __ J - -- -'?--- _ : \ 

119649 �tQ) 156427,... - I -- ......... 
---- I 119649 / I F ...... I -- -... ---J / r I I I I ---... ...... ... 

I I I I -... ..._ /'"' 1 : I I I l i 
! 0 r {\' I /) l \ : 150327 f . t( .- : / )1 I Q)156437 119649 I I 119650 - �'(1· r> I / I I I � _; ( /,. .,/ I I ( -"--../?;;!, ) / / / I \ I L_ � 

'-'/"/ I / // L_ : --tt 
..�<r 11.!1---.... / // / I � -

I 85823 // / --- I 
// .c.___ _, 1 

REF 159535 / �-� : 
// I \ : / 156428 119650 1 

I 
I 
I 
I 
I I 

, __ ) 
� 

Q) 156442 

CD No Longer available, order the 164520 
ribbon feed assembly on Fig. 21. 

''*'· . 1 

') 

5) 

) 

.,) 

0rhe 15999_3 brocket is 
_s

till available
.
to J' be used w1th early des•gn 156414 wh1ch ·,;,.>· 

did not include the drive arm spring post. 

For �atest Design Ribbon Feed Mechanism, See Figure 44. 

FIGURE 16. EARLY D ESIGN RIBBON FEED PARTS i� 



( 
( 

( 

( 

( 

( 
(. 

ISS 2, SECTION 573-118-800 

159997 119651 
I I 159994 

� 
111017 �-- �l 159995 156243 

151152 --- I f 119650 156252 /;2260 
....__ 3640 1- t:Ti qf / "'- \ I l.;zJ --- 0/ •@ @.J �- --::..L - I 151692 124177 156230 � 

125011--- -®-"'J�-- � � \ I ll"- I --- 7002 I 
: - ---- : 2191 3598 

151630 2191 7002 119651 I • -�- I \ I \. 1 1/ / '";.,_ ""'' �---@-® @ @ ��� � @ @� @f �/: \ I \ •-@.. ,. � @ : �-- \ : 2191 3606 / I @1--,. ,, 304542--_ <!> /' I 
"'-

- v H I "' I 159434 
: cY� 156413 J .. n,,./ J. . 151692 2191 8330 1 3598 161440 1 ';.; .,, / I \ 2191 �"""-i1,.:,Y I 7oo2 156396 ,.__ i : .. : 

Ref. 159526 @@ d-: / : 'C:=f ('\ {j0 J ------- I 
----------.::__'i!J;t;,;.((j�. 1 i '-f/ I -.J 

�/ ----- l ! I' ! '::·t:·<::t... : 151631-f 
156937---..J 1 t\ '·r_·,.�.��·::t······......... 2191-® .-.,. I .•.. ,.. ' 
/ 1"'!0 j ·( '····< � I f I I

.
(!, .... _, i ..

.
.... 163303--- I \1 I . j • -- I , ,,, , . j 

--..... i . \' I : -
• � 

156484 ! 0J 
a/ j ! ,i 7002 

� \ ..........
.

..... �_ ......... :-... 2191 ��' \ ....... ''
·
��1-Ref. 156867 

� fo -- - .... _:J, l·.......... ... "I) \ 
151630 I ·.. 

...-�·· ·.. t 

'""'-,J\, @J �/ ��)!/f\;>!·-�-��:fYY 153806 � 3598 0i.; ..........

..
.

. 

)( ...... .. /' -
-___ 1/ � I ,. ;>-....... 

·
·.. 

/ ---YCJ / / ........... , J. u , - cr -

I /"' ,..,. ..... c. ....
. 

-� � . .,... ---..., ' If::. / / l / 
� .. / / / � .l l �/ 

119651 / ..-: _ _ � 1·;9651--� tA ""' @ ---@_ ,pt/"' 2191 
90615 3598-- ;@--/, q;\_ __ � 

/ 1 , t> - _ - � 156488 
219l 125015 ---- f A'P - .. ---_ 159539 ----- "' 110879 

163429 -
,..( / 

/ '  �-159512 156938 

FIGURE 17. TYPING MECHANISM 

Page 19 



SECTION 573-118-800 

Page 20 

22746 
_.<] __fCD155750 � [g:l155752 

j. 
153799 

3599 ___ J , ______ (,j)j '- ., 
I \.')V 
\ I I 
I 
I 
I 
I �..... __ 

163327 

----- --- - -- , 
163327 I 

I 151630 156136 : 

�-
1 
I 
I 
I 
I 
I I 

153839 
2191 I 

\� 
�}9 \ 
8330 151629 15

/

9613 
2191 153839 

29 

\ 
I I 156125 1516 17 fl!l I 156128 

-
\T i(ij � � I 144539 I 

@J I I : �,_�: I �--1 2191 

8330 

"''' � � � Ref. 153839 

�I!Y}'Il::7l 
�� 

I 

o 

I 
�-159406 

i Rof. 86.',__ 
I 

"'--_;/ : - -
-

------ -- --
I 

I 
I Ref.1543\97 ''"C:<,:--_ 1.,' · ·, 73175 

156154 - - ----. c 

.._- -- -(;_..,_ __ �-,-' L ' I 
I 125802 --

-
- - - - J . . 

. 

364<] 

- - � , �(j I 
r------�--�---

.
. -r_ ····;r-.,._.

_
-·---.--··---.-.... / t .-� � �Hm !1.;l / 

' � " f . 

'-lY ·�@"$ 

I - .....__ 
' I 

I \ 

: 

--�76490 � ' : 2539 
15289C 

I 

M 1 

I 156130 

�-------

L _,. 
---- --

�-90517 " '" 
-

-- - ----
-- ----- - - -

. "144539 � 1n1u 
i 

119656 160842 156132 /' 

' 173133 

I I I � <:_-.:C > - - . _ _ : I 125011 
,_@_,_ 

(
J@)'- -@-:� -

,
;125-"--� : :::: i::_-�

..7
'�::

,
, 

'r\ ------ I u ----.� 
156,-;;. 

/ "----156153 <If/ 
1256/ 

(Supplied with 
156153) 

FI GURE 1 8. NO N-INT ERFERING TAPE FEED-OUT ME CHANISM 

CD173134 Coble 

'') 

"') 

) 

:) 

,) 

,,) 

J 



( 
( 

( 

( 

( 

( 
(, 

Gear 
Material 

( S) � Steel 
(F) = Fiber 
(N) =Nylon 

158171 

ASR GEAR SETS - 5 LEVEL CODE 
Set 

Number Pinion Teeth Driven 
Gear THth������������ 

WPM 
159894 (S) 14 159895 (F�40 

f----16�23 16�21 (N) 2 8 16�22 (N) 80 
--- 159891 (S) 

21 
159892 (F) 48 

16�24 163019 (N) 163020 (N) 
___ 159888 (S) 

28 
159889 (F) I •9 

163025 163015 (N) 163018 (N) 

60 45.45 

75 

100 74.2 

163457 1�3455 (S) 20 163456 (FJ 52 T 71 I 50 1- --+ I 163502 163501 (S) 30 163500 (F) 52 I 107 I 75 

67 50 
173992" 173993 (S) 14 173994 (F)_ 40 I 65 �!5.:_45--1--+-----j 
195184 195182 (N)) 20 195183 (N) 52 

I SS 2, SECTION 573-118-800 

NYLON GEARS 

Driven Gear 

'>� ,___.151631 ( !/ � - " /2191 

I ;f,r:;- -� � 
I '' \( ( -. >, I ·: ... _ I J � -;;

--:..� 
--Pinion '( -

' \! ,, ...... (("
' 

--.,., 
151631 '-4�--\�) 

\ �-.:..-2191 

� Ref. 158171 

STEEL OR FIBER GEARS 

�·--- __ 
,-:;.�:.: 
� '�� i.,'T j-' ' " ""' \�·. "'- Ref. 150356 158172 . -

159861 --

& 159� 

I 

J (<Jffrf:J_ Ref. 152402 

r . •  

I 

152415 
I 

�1 

--- J 

� 
139697-� ��- -

1 �;4�- - - - -
- -- - -

CD Used w/ 159886 ,, ,. 
®Used w/163016 

219h, : �/ 

r' 
151631 

_,, 

.�{ /lftt: :·--\ ·\>J., ... ,-,-"' / ... " --

Ref. 156235 

,.o--., 

i 
\ 

159185 G591ao " . � - 159184 � i 51336 
Rd. 1524Q2___:: . - � 159181/ 7 '/��--. 

•�'-
(]; 

r--

. ;tj ,�:---;j-� 

------ ------
@. 

. 
'

-r' 0151630 --
®154335 

--- -- ---- - ---fT-159886 (F) -

" 

(Ref. Parts 
See Fig. 3} 

?, 
163016 (� ('<@ ' '2191 

, .• . ,, 
.. � , I 

if"'' , � · � r.o :�/J 
159865 �-

FIGURE 19. TWO-SHAF T FRAME ME CHANISM ( F o r  A SR KEYBO ARD} 

Page 21  



SECTION 573-118-800 

� -----11 9648 

�· ... 156104 

Note: 
Due to special assembly processes, it is recommended 
that Teletype Corporation be cantocted to determine 
if part replacement or repair is possible on this 
portion of the Punch Block Assembly. 

5 Level 
Punch Block Assembly Feed Wheel 

159656 (Chad less) 156008 -Indent Only 

170779 -Indent Punched Out 170778 (Fully Perforated) -[ 179274 _ Indent Between Feed Holes 

174150 
(7 /8" Fully Perforated -L 170779 -Indent Punched Out 
Tape, Printing on 179274-Indent Between Feed Holes 
Bottom of Tape) 

5 Level Feed Wheel 
Punch Block Assembly 

170779-Indent 173770(Fully Perforoted) --[179274 -Indent 
Punched Out 
Between Feed Holes 

174357 
(7 /8" Fully Perforated -[ 170779 - Indent Punched Out 
Tape, Printing on 179274-Indent Between Feed Holes 
Top of Tape) 

Note: 
Due to special assembly processes, it is recommended 
that Teletype Corporation be contacted to determine 
if part replacement or repair is possible on this 
portion of the Punc� Assembly. 

J�?)/ 

� _J151152 
@....au l_!52893 

"'110743 lJ "'-.. 
/ 

125011 

oY \ -- 156012 ,/ / Ref. 156028 

--- fi::::�---

'1: ,,, 
:: ; ... :\] 

�;:::::--,, ,, ,, 
.. ' 
(v�? :: f:) 

� �56172 �� " .... 
Ref. 110743AND � �---·· 152893 

� . . . 
: 

(Not Part af Punch ��· ' Block Assembl ) 

153267 / 

'55063 

y 

� 170803 (Perforated feed hole) 

Punch Blocks with Spring Retracted Punch Pins 

151073 
110743'----� 

� __ _ @ 
� 

1:]:::1$012 

(Not Part of Punch / Block Assembly) 
172993 

� 1 51152 

� �/ @ 
=-- - "-......110743 

�172984 

/ Ref. 156028 

.... �-:-:-::::� 
- ' : -]: \.�-

. ' -
' l .. •1"' 

��;�:::--� ,, ,, 
! 1 Q� 
t: u.-----·' 

0 -
:-;,) ·� ., �> �·�·�.b' 

Ref. 110743AND 
152893 

Punch Blocks with Power Retracted Punch Pins 

FIGURE 2 0 . PUNCH BLOCK ASSEMBLIES 

P age 22 

·� 
i') 

') 

') 

) 

,\) 

.� 



( 

( 

( 

( 

( 

( 

( 

119651 
G-�6(. 

1196�9 ----- 0 --- -

1565 � $9)--
���-::-- ...-164541 [--{<D ����--

97516 / ' ®178178 / / � / 151880 119653 /// 1649�5 -:::._ 8330 ///' ' -�o 
.. 

743 /Xrf::)\\·�
.
64539 - Cfl! d / 

@ @(>.)_ : /
/ � (])--

/ /
':-"'7%�--151722 

125802/,> • o- ------- _,_ /, /// 2191 

ISS 2, SECTION 573- I 18-800 

> 

�-16084;:
- - �::�;�:::�;��/-/ <':'G_ -0 � 164521 164525 � -

-
-- / ) 0 ...-

--rc:� I _ - ---::---'_: - _ _ 164964 
�cG 164526 , --

Q 

---- ' 

164535 �- li';(jll /(J) 17957
' 

125802 / 'U. 1..."/ --- ·-G)V -
--- ¥ I 164528 I \ I -� B -- - '-�<"" 125802 ' / ,. - -0 

110743 /;,-�@'cl __ Q_��/ _ ------ 164531- - --- -/�
;\ 

0--- // �(!:Y��/ 0 
;._ - - ----- ---

�-119649 
151737-tzj)@. :::/- / / /"' --� � 

110743/ /@�--// </ / � //// /
/ 

[;l --0 

(®o.O\\ 
\__OQ!j;i � 

< 

./1. ·'-8173;--/..,. // 
// 86714-- "-'"-'-164540 l� / 164538 I � � ::y_ 164530 

// / R 164528 -� / / l(j(j \.::"/-(� 

//' ....... \. 0/" "'. 01-
\ '� -- ,; J 80531 

"-Jr '\ z 86714 v �_ / 
)I - \ \ - ().. 151880 

164964-� 0)--i- ,Q-),0 0 1,"6'-- c� @/--_@-@" '-,__., \t �� (J) 179579 "' 110743 
� -

00 

- "'____ 164531 
-"'
/ 

-- --- ,...a -----::-
,<'/ �--- _/�_,� // G).__ 150327 � - - - // - /'> / �:c-� ·-- � ··-�-119650 

/ Ref. 159535 
,r--=""' 

.r"" <_)) � � II 681 -SPOOL 
7835 -SPOOL W/RIBBON 

/� j) ( 
.,.-//'<DPeculiar to units equipped with spring retracted Punch pins. 

(� �,, ®Peculiar to units equipped with power retracted Punch pins. 0153841-@,'-@_ 
02191/ ); ,_.J (J) A 179579 Decalcomania which shows direction of ribbon to J>.l_ /' II . ·1 bl �- ( ElJ ro er 1s ava1 a e. 

�,,� $- _ G0Not part of 164520 
/; A II / 

085823 
For Early Design Ribbon Feed Mechanism See Figure 16) 

FIGURE 2 1. 1 6 4 5 2 0  RIB B O N F E ED ASSEM BLY 

Page 23 



SECTION 573-118-800 

Page 24 

151630-� @-_ 
2191/ 

! J 
/82463 

173150-
�-=;5� 632-- 3599 - rfii'> mr;,/ 90951 

. 

/� 151241 

- ©j></ -
- -- ""' "" - /""" / ? l -

� _,, 
- - - - - -r:l- �

-
"'""_>--- /_/' G 

s @-,' .L'II9651 

- -
- 1/ fA\ - - --- �� - 0; 

160583 � 
-- - -- - � / 110743-!QcV-:"74952 >/fl' () _ _ ® I ./) � I !1--- - - © - B 

IJl Q/-76246 6801-�@-
-:-'-

/
_
, 6 

/158816 1 (?) IJ - 41732 110743/ , - � J! fl w � Ref. 156867 
'/ ' 

I :;;_ � lJ (;] �-�60�:2547 
"�- / \ <;:' 1 "" -"'.....-

r 

' ' I 
I � '-' - 82548 

I 

� \ w/���� � "158817 
I - -/ I 

I 
I 

I 

�-' ' � / . d�- 112509 
�:I :�;, � 82547 

I 
I 

I I 
I I \ I 

��' 

' 
0 
0 

( _ __  > ' 1 

r• 
1 

78824 / //
151240 

1 
I 

I 
I 

<.) 

90951 

c,g - 0;-- �- @) . 
119651 

3599 -@- f,'f\ fA\ � / 
I - ( f't, 

I / 

"'"' 

/ w - >f) 0- -f!J 
151886 

161347/ � � 

/ 
151879 

151237 
151235 

3599 -r{§J @ _ ® - - _ r:::r:r{_ ffi (@)·_ / 
151236

. /151234 
�---,':y. ___ r-.'@' / 

-1_-;�,, 
151237 

lr' 
- - � G - !) t _ ' o 

1, _ �I I -....; 
I / 

1$1 - q}) 3599 / 90951 
173129

. 

� 173131 

, I I Q- 1 (:@ ,r-- · "' 1 !? \, ' I 1 - - - (&: -/?_ii\ C!§J ,, ' / 
-- -

90951 .L"3599 / / :r �-, / rt§®-©-�-1@ --' I J. -
-- � ,,, 

/� � --- f � / 
161347 � 

- -@ 

FIGURE 22. MOTOR CONTROL MECHANISM 

,, 

''') 

) 

) 

"') 

,,J 

0� 



( 

( 

( 96717 

( 

( 

( 

( 
FIGURE 23. 

I 

I 
I j 
1---

2191
� -3598 '® �-

151880 �® 
3640 --;-- � 

CD �-- 320410h 
CD16135� J 

ISS 2, SECTION 573-118-800 

Ref. 152400 

�-u-80755 

1 1-15l6BI 
------- 151731 

ll_j-1\ -. � 
11 I IJ '("\\ I�) CJ<lJ! 
,I II,_ - "";� \ ......_,_ 

�} ,, ; 
151442 

,, 2191 
Ref. 7002 

161320 

SPECIFICATION 59055 

(!)Peculiar to 161321 

161321 AND 162247 LETTERS - FIGURES CONTACT ASSEMBLY 

Page 25 



SECTION 573-118-800 

155751 � 

e� 
CD 320418 

~ 

Page 26 

- 179628 (6 Leads) 

""' 320410 
,_ 

<D161238 �� 

161240 --J 

(r'\ / -w:?�) t ,, :- I -..&�--" ""'-....l 
Ref. 151658 AND 

124177 

161305-

®155753 -

® 320410-

FIGURE 2 4. CABLES 

121243}-� 
121245 .... f'l 121246 /u 

155752 

CDPart of 161237 and 179628 
®Part of 161305 
@Peculiar to Tope Printer 

') 

'') 

) 

) 

}·.· ' 

) 

J 



( 

( 

( 

( 

( 

( 

( 

ISS 2, SECTION 573-118-800 

�� DES 320410 � 159655 INCLU 
20-1/2" 1g.) (approx. 

\\� v 
155751 

0" 
155750 

/# 
320418------ �� 

_./" 320410 

0156976 --
� 156167 (INCLUDES 320410) 

<D155750 �Q 

\ 
o ---155750 

I 
/l------<D 155750 

<D 320418 

.! � --(i)lll777 

FIGURE 2 5. CABLES (Continued) 

<D Peculiar to 158946 

Page 27 



SECTION 573-118-800 

Page 28 

Ref. 154397 
Ref. 154398 

\ � Rof. 1733<0 
/'"""--@- c.:-.:0 c :-.::;, \ 156250 

l_ ( ,-- ... 
-.-�.,..--1 'r-�ci..t.o ,(-r_____ 

� \ <D173200 

-�----�@ �G� 

FIGURE 26. 

156250 
""'-, 162340 

I 
162341 

� 
CD Part of 173336 Modification Kit to 

Provide New Style Shaft and Bearing. 
(See Figure 3 far add iti ana I parts) 

173336 - Specification 59795 

EARLY DESIGN MAIN SHAFT MECHANISMS 

) 

") 

) 

) 

) 

,. 
,�1 

'� 



( 

( 

f 

( 

( 

( 

( 

ISS 2, SECTION 573-118-800 

179251-
-

;6 
155753 

119648 -@ 

17262� 

173136-

A 160627 -u 
138034-� 

112627- � 
I 

93117 -� 

L ___ e-- �<!> 
/ .j // � 160626- / / 

;::,.160626 �- � 173137 

93117 -n- · 

"""-M �-1210 

FIGURE 2 7. 173 13 5 TAPE ABSENT CONTACT BRACKET ASSEMBLY 

164949 
------

151152 -ccr 
3640-$ 

-------- -= 

\ 156028 

r ;
� 

,. ' 
I' .,.., -
' ·  _ .... -l,...; ... ' 

� :· 
: :  ��) 

: : �, 

lt-�.::.--- 1 Ref. 152893 and 

-"""ol 
11o743 

- -( ... ,..-� (:::::_� 
0 

164948- Specitication 500135 

FIGURE 2 8. 1 6 4948 MODIFICATION KIT TO EQUIP REPERFORATOR WITH COMBINATION 
TAPE CHUTE AND KNIFE TEARING EDGE WHEN MOUNTED IN A UNIVERSAL CABINET 

Page 29 



SECTION 573-118-800 

Page 30 

22746 

� 
153799 

\ r-
?Jjl 3599 --........./2;2) 

: --., I 
�---- @ 

I 
I --

I 
I � -- I i I --", 1596" 

153839 2191 I 
I� 

�}9 : 163327 1516 I 2191 153839 
I 

I 
I 

I I 156125 151629 : 

ror11!lf® @ I 156128 

, _______ ----- If I � � 
I 144539 

: 8330 
3839 � �(]\ 

163327 1630 
I 

Rof. 153839 
"""" 

I 15 156136 : 'll � 

... """ 

\ 8330 

I I I " 

I 

� 8£, 
I �· 159<06 

I 

o v @- � : . • ' -
'"'· 162862 

: 

� v--1 

� 
I 

"" 
"--- : r-------

I 

of. 154397 .; ___ 
-� : ',,___ _____ 

I 

' 
t::._- �c �> .,_ ___ .f')" 73175 156154 - ----J 

I -----"---f. _ _  , . .,.,., '-� I I 25802 
-- - "'ll ' ' 1 3640 

r----r--,.>-�-. _ -...� ��� . t}j •. !f)) rf!il I 
1 �"'"'"'"'>,;;;,"L . .r r --------.............. ( -�1 ·� I r& � CtJ'Hw It;) / 

: ""·""-- . rr· : ' : ; .. @ '��� 

I 

867-f v ( I 2539 I I 

I__ 
Ref. 156 

1 • '- � 1 

152893 
-

! :-;-, '/ l 156 130 
--

' ' -tti\ 

--- -
·' ' �-

6 156155-------- - -·-.- --. "144539 
1"/ "'"' 156132 1 156156 : ' @ � LO!E/:::d 7153 i \ 

@ /J)/_�-------J 
82463---� / I 'l , 82463 

/(/f 1256 
I. d with ( Supp te 

(Also see figures 30 and 31) 

FIGURE 29. 

156153) 

EARLY DESIGN MO DIFICATIO N KIT S FO R BLANK TAPE 
(No long er Compatable with Fully Perforated Tape) 

FEED-OU T 

,,_ ,-,., 

,,_ '-,, 

) 

) 

'"') 

·-�> 

(� 



( 

( 

( 

I 

( 

( 

( 

ISS 2, S ECTION 573-118-800 

/119651 159403 ,__ 
Ref1. 162098 

I ---,g;;._ 

119647 
\ 

fJ 
159617 

/ Q.._ 
/159602 

/ 
tJ____ / 

-;Pj2___ / 159400 
� �-

: � �2",:-.c., 
I 
I 

102028 

3598 
I 2191 1 7002 ®- --� 

/ 
111"- 1�)_ __ _ 

55090 
I 

� 
�-
159623 

I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 
I 

l __ '-I - .:::::::: 
'--@ __ i----

I --l 
�

---2191 
3598 

I 
I 
I 
I 
I 

I 7002 i (J __ Ij I : 
---J I

--@- I 

2191 

// 
I 

) 

., 
I 

I /
/ � -- - --- - - -� 

/ 

-� /
/ 

------ �-- (J./ ..»'l - 119653 ,,'' 156143 �i � · ,,'' 
, ------_ 31636 

/ 

/ 159631 159615 7 ( r--_ ""'� / /
15961 : ------�

- � \ ,.._ 119647 : / ------ ------: 159630 --� --@\'�- 151737 : � 119649 \ I 2191 / ,___ \ 150507 159614 3640 : --- --/! � 
125011 : --160840 i r---" 

I 
I 
I 
I 
I 
I 
I 
I 
I 

--

3640 
I 

-- -@ 
I 

----®..........._ 3598 2191 

125011 110743 111767 25 
\ / / 

• I 
/ 54 111767 

"··- ---._ 3 
�-

/ J : ·---@._@.. 4596 
- @ --�"!\ _ I . � . �- @�@::c;:$J. __ // _ \56158 

151631 
156933 1 C!.:::JI -w-� 156933 I \ "11"" 159636 156146 159616 \ 6J __@)' I / \ v 

159608 \ 159606 I "' L_ -- - - - �--- - � ---�- � ---� 
125011 I 110743 2191 - -@._§. __ "'.& @ �" I 

--.::_Ref. 156867 42823_/ � " 3640 151152 
�\ \:J ®----_ 151880 \ 151848 112636 

(Also see figures 29 and 31) 

FIGURE 30. EARLY DES I GN MO DIFI C AT I O N  KITS FO R BLANK TAPE FE ED-OUT 
(No Longer Compatable with Fully P erforated Tape) 

Page 31 



SECTION 573-118-800 

119649 

I e � 
159758 

,_ 1s1737 

/� I � 
151631 

2191 
156558 �- : --- 364<) 

I 
--

I 

"§ 

-- -�--- ; \ 
� --@ 

.. 

I ---- � 3598 
� � / - 160692 

- $@.:-2191 ;; 
7002 

--� -- 11 

0404 - - --- II 

n 162095 / 7 4728 '\ \ �
-

"- J _ � : [ / 158753 
364<l _.i'/ /16 ----1 !§�96-ij 162098 :: 

152893 

82547 ��-
0 - -- � ""/ 

160583 \ () -- � 
/ 

74728 , \ , <> 0 O I / : "" 
)<f 

158816- fj ({1 () '/ : / \250\ I I 

74728- L '10 <- ,•' 

. . / 82547- Jl}
il fEj 

82548 /
-'

/ : // I 125268 

82548 -®� � ® s��c /// 
158757 � /: j 

80755 -.;y fj ij 0..;. _-

� • - , 

41732 -:�IV " <!''' _ _.-'r----
/<. : 3640 .,. 

110743 -� , 1 
,1 • r,.'\�� // I 'Jh· / / 

I "-. �pi''\ 

�-� 
v. ' 

' 
• 

' -
' 

' -

151733-
1" ( : I 

- -� ///// : /@( 

: : J • / 
: )�)' 158760 

' I " - ' • 

: //,' I 

I /,. - 158763 
: / 125011 

I 

I / 
"/ 

Page 32 

2191 7002 
�', / 151630- '@--

119467 

-- I 
98004 93118 

I 

I I I I 
I 
I 
I 
I I 

I 
I 
I 

I 
I 
I 

I 

@-2191 
I 
I 

-, 
I 
I 
I 

)i u- 158754 

\ � 8 IJ._ I �D' I I 
I 

A--- 151632 1: 
I 
I 
I 

I 
I 

®-121125 3624 I . - � I 157292 : I 

151152 
\ 125011 @t, I /i@ ��I 110743 ·---

--

1 

I -
119651 I 

156929 

I I 

I I ' 

I I : /-.� : : '(, __ ----J 1 
I 

3624 

I --e 
11 ! "1-----

f.. •• · 

. >�fJ- - - - � (:? - - ( ! �J ;h -- --- -- '\ 
159629 l

fj
;'Ji 

I @-_ 100994 I 

I I .. /f ' 
,'' r >r"'Ref. 156139 l .. ,J_ ::• 

I 
I 
I 
I 
I 
I 
I 
I 
I 

Note: 

I 
I 
I L):l 

.. 

----252M 
I 

-- -J 

162097 Modification Kit to P rovide Contac t 
Switch. Specification 59125. CD Early Desig n Switch and Mou nti ng Parts 

( Also see figures 29 and 30) 

F IGURE 31. E ARLY D ES IGN MO D IFICA TION KITS FO R BLANK TAPE FEED-OU T 
(N o Lan ger C ompat able wi t h  F ully Pe rf orate d T ape) 

�, 

.,_ . , 

:) 

)t 

.) 

,) 

· .... J:··· ''"" 



( 

( 

( 

( 

( 

( 

(, 

2415 
I 72522�o 1 

152893-....'iil 
3640-----@ 
82249---® 

148660� 
148658'-....,�8659� 

110743 
156574----- �/ 

90504 �" 
@' 148652 �./ ' ),y� 

151\80 �v/v ·· · 

164958 "-.._ �@ \ 

153817.----rdP \ 
3640 

�I 148651 

3640 

3640 3606 --- ---';.._ h /2191 151880-®f!J.-@) ___ �@.-___ �--\ ---- ------1 ,/ : 
151880 

- I 

I 
/ : 

110743 &?:\. / 
125011 

� 11043r--- � 

/ AA I 

\-... '(!P / // f1PCV ! 55005��- ---
/ � \ : 

-� / �!$\ I 153817 i ��� _--' 148648 

80283� Q/'36>10 : i(;" " ' 
0 w I 7�/ �-14865 

104807 <_ "' 

101626 

"'" Ref • 159472 fY' /-r 
151442 

7002 f 1 ..... -······· � 148655 � \ � , ... -··· � 

I 
�@ I .: ... " � i -<:, ___________ / I '\ '· , ... -� 1.,.� .. �·) 93118 

1 

ISS 2, SECTION 573-118-800 

Ref. 164279 r�;:_-,� : .. '\ 
�' � tl '··' 

� � f"'� ....... � \ ! 
! i ·f\ l 
• ,, c�������:r-�J - - / / J�_l 

156901 

: ,;;..---- �-1: ,. b 
' \!!p ' . 

«!!/ 
v' 1��627 i -rp-� 
!tiT\) � � 2191 � 

f:'' . ·-�. ·� 
1�442 

\ 90504 119649 

------_,. 
,.,""' .... � 0,1 -t l.;,�j l ·1' � 'II �---."'� \,'\,...... ! ,, --�-�::;: . . :.�.�......:..--� 

21 91 
f'?.:tt ! � /.-· -.:.::-s., 1� . -0 � 1 \tJ {({ t;i / \, . ... ·· \ \;-.,�.-·· 

If' 
3598 ; \ 

,..-···· 

\.@ �-� I 
,\ 71073 

\ .... 
.. ......... , R f 156024 \.._ $'/-� 

/ (/" l 
e • 

.... ' ,f . )' 

148656 

160860 
158163 

: t.J£�----- 125011 � - ----- I 
�152893 

Rol. 1560?2 �-- f} @lifo ---'€)�� 
I / � 3640 

112475 
2191 3606 Specification - 503295 

FIGURE 3 2. 1 4 8 6 3 0  MODIFICATI ON KIT TO PROVIDE TAPE IN MOTION ME CHANISM 

Page 33 



SECTION 573-118-800 

Page 34 

155752 -{} 

- 162305 

Q\ 
155750 

/--1 
/ I 

3640 ,/ I 
80755 /v � : 

74727 \ (c) @l I I 

82548 , !;> 6) I 152893 7�611 @ 74727 I I 0:-r:J-........_ 41732 1 

CDC%'151013 
CD®110743 \ 

CD®192793 \ 
<�l�� 

161100 � )/�\ 151688 i 
� �, 161102 1 ��o 82548 : 

3640 I (j;\ (1:\ () I 

'-.......@ �... I 82548 1 fC\l\1:\ t..-
/ '� 

I A_} I 101� CD ®160185 
: ,- 49084 ��lcJ � 82548 -�'ld 
: \ �() �A� -
i· :�� I . \ 

74727 I 159571 l5575o 
162306\ ' 

151694 
I ' 2191 

�/ 
I 
I 
l --

---- 159570 125011 "'------
�- \ 151737 � /�IJ- 1-@ II® 159579 Q) �'@@ 1 v 

, 1 .... 
"159578 : 1 «!!@ 159575 3640 151152 M �

I 

� "' I 3640 

,_ 151632 (/f) I '�1, i 160997 
@ I �@f. : 

I -2191 f 156572 -·I 160944 
I -- @ / 
1 151632 /--- _ I @ �-- 119649 
: 2191 / / -- 160998 
: \ Jip // 
: @@) /' Modification Kits 

/ \,.: 
Cables 

None f::A_ 700 
159381 (Two Contact Pile-ups) 

��D) 2 159382 (One Contact Pile-up) None 

/� �-119649 0162271 (Two Contact Pile-ups) 162306 

-@) 162272 (One Contact Pile-up) 162272 
. / 159580 174650 (Two Contact Pile-ups) 174649 
:,_ 2481 ®194167 (Two Contact Pile-ups) None ·o .. ! • i- Ref. 156867 

: _, ' 
SPECIFICATION 5886S 

FI GURE 3 3. MODIFICA TION KI TS TO ADD TIMING CONTAC TS 

Variable Features of the Modification Kits 

MODIFICATION CONTACT ASS EMBLY 
KIT TRANSFER MAKE-ONLY 

159379 158950 
159380 156078 
162273 156078 
162274 158950 
163945 156078 

-·-- -

CABLE 

162304 
162303 
163946 

/1 152893 
/ : 3640 � 152893 i \t 125o11 1 

I @/ @!� I ® _@) \ 

� �  .... \ 
I 

� 3640 Ref. 159472 
/;:). i 

/
/ 1 \ � j/;;J,l .. j :/ I 125011 1,, \(, , 'l ;.- I �/ .. ·s··; (j:/JI 156177 1· ... - � � 

',' 
,y ( 

--
-

-

� 

7002 
/ .  / �""' I �) 1 

/ -�@ 111®-151630 
155750 156159 2191 

SPECIFI CATION 5886S 

FI GURE 34. MODIFICA TION KITS TO ADD COD E READING CONTACTS 

'"'.· � . .  , 

') 

'') 

')··. / 

) 

''iii') 
• ·� 



( 
( 

( 

( 

( 

( 
( 

ISS 2, SEC TION 573-118-800 

0162211-

,�-
--

� -110743 
i-1516�� 

: 41732-� 
L-j /� � 

80833 : \ ---==� 

82548-� CD 320410� 

81726 -�------::::::;;:::) CD159641-

154245-� 
82547--�e 9 

' e  160404 .. e 

81726 -� 
82548 -� 

154247 

108943-� --��1 
CD155753 (J 

Ref. 159487 / -) 
,r 

�
)' 

'
��' ,r;�-

-

-

-

:

-

-
-

-

-_<d! j/,' ;;
-

1/ // /" t::l /// '\\ « / \\ 
- _;_(;; \�\ 

\\ 
---- --:::,-.€ 1 

' - ..J- -
#!.,� I 

SPECIFICATION 5878S CD Peculiar to 159360 
0 Peculiar to 162242 

[�59517 (Fig's. "J") / � 59653 (Fig's. "S") 

/JP/121244 

� 
""' 

FIGURE 35. 159360 AND 1 6 2 2 4 2  MODIFICATION KITS TO ADD SIGNAL BELL CONTACT 

160672 �-
Ref. 156028 �t 

,
�� ·� � � ''�'- ---

,r 

,
-:-- , ,, __ , -- -» / ' � ·�- :1 / � __ ... ... :r .... 

_, 2191 \ / ,;-:-< 
161493 \ / 

/ 
�- / /' ·,' -����; �, t::> ' , ' ,-<, 'c . 

� 
/

/ '
, 

,: 

- /
/

/
/ ,;�.,_. . : \,,0, ,. 

// ��-:',1 ·� �; ,. ' ·" 
160�73 -�\ 

-�����- 160666 "-:� 
""-' 8330 

'-5f --- ·-:,_ ��-" 
-/ �Ref. 2191 

;,;:·,;,- -�- 160674 
Ref. 151630 

_..I� .. � 
: ::...__ : t ---_. Ref. 159957 
��� 

SPECIFICATION 5534S 

FIGURE 3 6. 160881 MODIFICATION KIT TO ADD GUARD FOR BACKSPACE MECHANISM 
(PRINTING ON EDGE OF TAPE) 

Page 35 



SECTION 573-118-800 

- -:>, 
- - -

I ' - -
I 

/ / : Ref. 156867 
151631 

// /'i'', :-/ 
;' , ,,, ff:>: <Q ...--- 2191 

I / I 11 I : 
\1J)� 

I 1 
'<' 

/ 

163327\ -� ; "" " i' _::c-"· l L - �-------;';;� �: : : : 
_.....-- 161334 

2191 : . IJO 
I : i � 

li>@ -01 10\. L,Q 163327 I 11;- >- : � 151631 : - ------_ � , - - -< - -- - 1� L _ _ ____ - - -- -- ---
- _ : : )--- - ---

--- -- \, 
�' - - - - ----- - -: --__ _ _ _ _ , \ ' -

151722 - 0 - - -
--

- -� 

2 
� 

__ _ _ - - --- - 15615 (])173139 -- 7-------------------
I " 

I "' II ! / I I 

:,'�,/ (j,' � - - - - -
�51629 

7� ' 16
��::� � 

Rof. 156867 
-

' . . -

2191 �@ 
. 

1� 
@--- - "" ca 

�""' ""' 2191 ""' 153839 SPEC IFICATION 5889S 

- 161339 

CDNot Part of 161340 

FIGURE 3 7. 161340 MOD I FICATION KIT TO ADD MANUAL IN TERFERING LETTERS TAPE FEED-OUT 

Page 36 

2191 
3598 --- ' 

7002 -;-:"@@ ® 

Ref. 156484 : �TC �:-"; 
:-.{��-;��: _1 - :·. \ \ 

<r?j 
153839 

-- '�z
- -; 

--?, :I " 
1' ,, 

i-121551 

�- 3646 
� - , 

SOLENOID CHART 

SOLE NOID DIM. "A" 
CDI61335 12-3/8" 
0162834 3-1/2" 

86774-., ":-,__-- Ref. 161334 
--,k::;. 

- _,,-
-� 

" I 

- -�- 3598 161341 -Specification 5889S 
162432- Specification 58895 

� SOLENOID 
(S e e  Chart) 

CDPeculiar to 161341 
®P eculiar to 162432 

FIGURE 3 8. 161341 AN D 162432 MODIFICATION KITS TO ADD SOLEN OID OPERATION S TO 
LETTERS FEED-OUT 

'" 

�) 

%) 

,) 

) 

.. � ·�I 



( 

( 

( 

l ,, 

( 

( 

( 

(i) p,.r,.Bnr +o 159363 

159912� ,.-/ 
/ / / / 

_,/ / 

(i)33765 
,.,. "' ,./ '_,./ "' 

/ 
/ 

0)159910 />-:/ "7�� � 
fjj 
\,.::' -K \119651 

r ·� ��8� 

(i)119648 ,. "'�� 159911 

,., " 90560 

# "\ (i) 86304 

\ 110743 

151073 

ISS 2, SECTION 573-118-800 

159913 

159363 -Specification 55345 
172640 -Specification 5534S 

_____ , 

(i) Used w/159363 

FIGURE 3 9. 1 5 9 3 6 3  (CHADLESS TAPE) AND 1 7 2 6 4 0  (FULLY PERFORATED TAPE) MODIF IC ATION KITS 
TO ADD MANUAL BACKSPAC E (PRINTING ON EDGE OF TAPE) 

Page 37 



SECTION 573-118-800 

159975 

w-151152 

@-3640 
I 

® �159976 

I 

® 119649 �159978 

152893 (J /6f/ \ �:/�/ 
159977 

119\8 

�7 ,/'9) 1 � � �,.
�3599 

- � / 
3640 

l.l;_ 4) / 
--.1� //.£1 159973 

2o34 v� T
- �/�3640 

� //"'� <.i, .---
70678 �/ : .:..___ 

' . ' ; �599�) t;"
1 

� 159979 159974 
151442 

�� $?\ 2034 
vr 

\ 
110743 

159980 

®151152 ''®55063 I 
/ I �@ __ -- ��9�822f:-

1 
®3640 �-- Ql ---L_________ 

I ©-- (J) - (� ®158760 \ - . 
®3640 

Ref. 15602\ 
,/ _,--... � 

��-f-- // 
/ 

/ 

"\. ... \. .• il 
/ 

"'-\�J // 
. . i --� // �\J : r-. � // 

{ ,-.\ .,-.,; :or: / \ . (; ,,,. 

. ·11 
\ (::•; () !! 

I (-
jl 

. .  r·· ..----·- 1 � : ____ / 
7002 

I 
" ) 

��y �" 
I ® 2191 

®151632 
Early Design 

Early Design 

@J2MI07! 

-®193804 

��®159976 

� -�-0)119648 � \ 
Q)155750 

(i)Peculiar to 162245 SPECIFICATION 55345 

Page 38 

®Part of 193825 Backspace Magnet Assembly 

FIGURE 4 0. 161 3 0 4 AND 162245 MOD I FICAT I O N  K ITS TO ADD POWER DR IVE TO BACKSPACE 
MECHAN I SMS 

'""'• "'' 

"' ,I 

') 

)t 

) . 

�) 
. ·� � 



(' 

( 

( 

( 

( 

(, 

( 

-
3599 \ 

ISS 2, SECTION 573-118-800 

151632 -
, 

�-151694 

.-----1 --2191 
I I 
I I 
I I 

7002 I �--->�
03 " -®-�� 

� " 162804----- � - � 3640 -s @� 
21� I 

2191 162761 86079""-<i) � -....... 
'>)/'- I 2034 

82463 
: 

162784 3640 3599 e ____ .., I 
I 3640 151632 

119649 

I 
' ' ' ' 119 I 

eo-·' c A> \!) •i· _J •• ' _@I!)' 3599 

I 
I 162774 f : - '>� I 

2 

' : : - -��--- - - ---o : 191, �/ 3598 

7603 - ' : �- • 
-�� _, _ ___. 0'"' 

162�86 -
� -�-. 

�-- ) -� , : , • .;-�-�·-1 163255 35 

470� 
_.A.-? 

V : : • �..@/ / 9 9  

'" 111614 
• -- e 1 , : , __ -t-E- --� ., 153817 

119652- 0 · ' . " 
.. -- - 162780 . -- ; : :.- -- @�...,� 

158722 3640 
� ® �-. - --- - --- 1627�1------ -�-:-��-- - - --J-� 

::::.:;
-

162\776 1"25
'3640 

I _..- " 

- - ---- - ·  ·"" 
' ' 011 

���AY" 
1 

I ,--- _f 0•: l e • n ! 163255 

""''" 162785 
162760 ' � -

) , .. • u : .$} 

119651-
. ----- --- - .

---
-T � 16b88 

: - - - -:;00 --� L-�----
� 

-

' 
' 162800 : : ' ' - --- @ 

---� 
' 

' ' ' ' , . . - . 

� 
� _ _.> ·84226 f-r..;: : 

- · 
____ .

--, 

/ -

' ' 
162792 

162790 

I 

il 
162775 

119649 

45104 -
, 

162778 

.-

' a 

78533 

CD16279� 162795 /' � 
- - -· 

' 'J 
' ' 

" 

0163351 I ® / 

.--

r 0 ' \Y ' '«:::;' '-.. , _.;-

I 
· • 1,·" 

-· 162793 162802 

I 
I 

-
&

-:' 
125011 

" 
' --ij)e -

- �>�� W \, ,:)-.............. 162791 

: ; -, -� _j' 
162794 

: J ----- -- - ---- - -

: �-�-��--------- - : @@ __ J 

/(JJI' ' 
152893 3640 

�-1-:---r 8330 119652 : 
110743 

\ l---""'-----� 

151637 � j)o·?'@C? © � 
I 2191 ' I 

162799 
162798 162797 

CD Peculiar to 162379 and 162381 (4 Second Time Delay at 100 WPM) 
®Peculiar to 163347 (16 Second Time Delay at 100 WPM) 
@Peculiar to 162381 

162379 - Specification 5945S 
162381 - Specification 50206S 
163347 - Specification 5945S 

(Also see figures 42,43) 

FI GURE 41. 1 6 2 3 7 9 AND 1 6 3 3 4 7  MODIFICATION KI TS TO ADD AUTO MATIC NON-INTERFERI NG 
LETTERS TAPE FEED-OUT AND 1 6 2 3 8 1  MODI FICATI ON KI T FOR AUTO MATIC 

NON-INTERFERING BLANK TAPE FEED-OUT. 

Page 39 



SECTION 573-118-800 

Ref. 

�':: 

,' \ .. , I � � 1 : 'i "'\\: ..... \ \�)/ rr-.t, ·, ,.....� 

162756 

119655 

\ 163326
\ � ,�

36 -

� �-...,.,.;-,;//;"',. � 40 ... '«'-'•' ' t (!_�,,,,J __ ,<lie 
' 

151685 Ref. 2539 """'t• 
({'''' ··-�·!/i � '-'·-} \ 11, ·- · • ' Raf. 176490 

153839 ---....� ,/�, �- � 
.-----{Y2191 .• 3 

73175 : '"�- '-
193639 

'o 25 9 , , ,,, .. - , 

@-®8330 "@) -� - \ - ;?} 199859 

®162758-

' - y 'ff 

1 -
-
-- - '. "- Ref. 176490 

®151629-� 

45963J 
151694- '1'1 

151659- J 
lJ 1608� 

1196,56 

2191l
' 

" 
: - � eb ©IDl 

<D 151642 
' �� 'I' 194181 ©I � �0 - - \ � I "-

rt -, . tO- , -156137 162743 \ii '"" """ 
/

'

/

--

162742 

l_ls6132 

Ref. 154397 � 

(Early Design) 

/ i<D2191 .--.--
�/ // -, 

...... , �u I ' ' 

e)' / -�-'\ \\ 

IP\' I I 

\''��:: 
\ I I ' �/ 

....... __ , 

" Ref. 

<D 1 73601 

2191 
151632 

194180 
162741 (E 

150000 

orly Design) 

151658-i 
2191-U 

: @ _____ IQ 
' e -

�-�� ; --- -�0 

162748 

304532' 

I I • 
153839 � 

-
-- __ ()...!--" 

<Y 162754 

:;;£1 
� 

- ---- - - -- ' 162755" @@. f1 - ---� -"> u .. 2191�-- --� -
-- - - � 

... 
700/--;--:-J---- <1) 162753 - ---- -- fl_a 

®3640 176286 151629 
1.1 

-

--@�(/ 0125011/ � 
0153799 

110743 
194164 /_ 

- -�-�� /3599 

I 
: 

163327 

�--

�
-

-�-® 
151630 

C) 
I 

� � -©>� 

156136 
I 

2191 
162381 - Specification 50206S 
162379 -Specification 5945S 
162380- Specification 50059S 
163347- Specification 5945S 
173443 -Specification 50043S 
176628 -Specification 50043S 
198070 -Spec ificotion 5772S 

<D Not Port of 162379, 163347 and 162381 
®Not Port of 162380, 162381 and 198070 

(AI so see figures 41 , 43, 44, 45) 

FI GURE 42. 1 6 2 3 7 9  (AUTOMATIC LETTERS), 1 6 2 3 8 0  (REMOTE CONTROL BLANK), 1 6 3 3 4 7  (AUTOMATIC 
LETTERS), 1 7 3 4 4 3  (REMOTE CONTROL LETTERS), 1 6 2 3 8 1  (AUTOMATIC BLANK), 
1 7 6 6 2 8  (REMOTE CONTROL LETTERS) MODI F ICATI ON K I TS TO ADD NON-I NTERFERI NG 

TAPE FEED-OUT o nd 1 9 8 0 7 0  BLANK FEED-OUT TO MODEL 28 REPERFORATOR 

Page 40 

"� 
.. , �') ... 

�) 

·,·)· / 

.) 

.) 

"iJ 



( 

( 

( 

( 

( 

( 

( 

ISS 2, SECTION 573-118-800 

162762 162768 � 162770 ))) "'� ®- 119648 

- - � 
7

6� 
r---------� 

.... \\ 

Ref. 156028 I \\I \l �'- I 
'\ II 

I"" 
I y II 
I ..J) 
1 11 

'-...., 

-----�- · )'' �--- _..!1:1 

<____ 
-- --

-- --
2034 

II 

110743 " : ,r. ''"'� 

12501 i (if1l'�-®--?" 
"-. 

I "' 

151152 
' Y I 

'n- .__.,) 
110743, " _ _ > 

G\\ � --

151152 
-� "'0 -'\:!) -

--- -----

-- ----

@--
\ 

179573 
�--

" 119648 

� 
I ' l""h'\\\ ,--.,_ �'l\1\ -
I {.r . ,, - - ' �\...-- --., 

-\ - ....... ----� 
L-\k\ �,·� - - . � 

·� \\]--=-�-� 

> 

/ ---- �� � 
Ref. 162763 

----
76422 - � 

I 
I 

fJ_f4812 (OD • 125) 
l_72522 (OD . 093) 

!...�'\-

(:Jv· 
Ref. 156536 AND 110743 

162379- Specification 5945S 
162380 - Specification 50059S 
162381 - Specification 50206S 
163347- Specification 5945S 
173443- Specification 50043S 
176628- Specification 50043S 
198070 - Specification 5772S 

(A I so see figures 41 , 42,44, 45) 

> 

FI GURE 4 3. 1 6 2 3 7 9  (AUTOMATIC LETTERS), 1 6 2 3 8 0  (REMOTE CONTROL BLANK), 1 6 3 3 4 7.(AUTOMATIC 
LETTERS), 16 2 3 8 1  (AUTOMATIC BLANK), 1 7 3 4 4 3 (REMOTE CONTROL LETTERS), 
1 7 6 6 2 8  (REMOTE CONTROL LETTERS) MODIFICATI ON K I TS TO ADD NON-I NTERFERI NG 
TAPE FEED-OUT and 19 8 0 7 0  BLANK FEED-OUT TO MODEL 2 8  REPERFORATO R 

Page 41 



SECTION 573-118-800 

151733� ----� 
015995� 4-@-0119651 

0---@�176622 
/@0�� 8� /0195005 

OJ a � B 82547 
82548 ------ OJ !J V! J I 

110743 OJ �IL:Sf7- � 

80334� OJ !QJ I:J Cl ,. /80334 
158816- I �� � �flO) r--..--- 80755 I 156740 so334 o ��I@! ��2191 I 

16oss3/ s2s4s � ___.@� ,--.Q I;;) \ 
I I I 7002 

0125215 
I 

�&@ / --u--03640<
r

�
- _ _ ..._, 

125011 
<D224My;; 0 281M ®159976-

/liJ) 0119649 

lrJ.. 

--- -- i 160404 : 176623 I 
- I --------- l ---® 
I I 
I I 

156558 : 
\ 162773 : 

- �e ® \1 ��---� -119649 : - I 
�--- --®125011 
i f-0 3640 82463 : itl J 
: -0152893 3599 \ : � 3640 
d:J 162784 3640 "- \ 'ji � : � I � 3599 

- -- 151152 I All-® J --:J 
� __ @ 

-;_-fifJ eP-i i16�774 -- - - -ii\ -A l --- 0 3599 
03640 I : \ -u ,..-ei!;Jrn -- 1 

162786- 51 �---� �- -- �: : 125011----_ \ � 

4703 
-e -- \ : : ___ -®@ 

07603-i : �� __ _.e rn: r-� ------ ©® 

@ 11161�� __ _ ._ - 162780 �:- -- -' j ill ---::::, 
___ 

3640/1531 
-- - --- .Q -162781 -- --, -- -- r� -- • 817 

119652 -!Th- ' --- -- --- -- __ r-C,. 11 11 163255 
3640 @)! -- ---- �-- ' : � ' Ill " 

- -- , ·· r IU ' .� 
158772 """ ��;-

- 1 r--- - --' ·�: �---J � ----'IV 

""" - -©l-� � -82463 I : �-- -- --' : 0 --; L-�-

�-- \ 162760 : � i-- 'r'V� -; i ® ---� 
162785 : I 

162788 : 162800 :! : �----===-- � I 
45104 f : -84226 : \ :: : �----- I 119649 

--- � - ---- : 4 �: : 162792 
� 3640 . I I 

""78� 
--� : ;};;�: 151632-� u-151694 

119652--�-- 162775 162791 : � 163114: r- r - 2191 

162794 �" ____ .J /!] : � 
162795 � -� '\_ I - -

0173691 ""' ® ' �·. 78533 : 
\ 

,--'- -.0 ' � ' , I 

- -
i)� 

--
( -;, 

,:- .<) 

\ ____ )/"--..162793 162802-& J 
r 0 ' � ��--

-

: ,..;�� )/ - _, 

0 

l I .... _ __..- - - -
1 I --- -- I 

3640 I 

4 ::.@"� 2191 
\� 7002 '\. 151632 

I t _J - - - •- I \ ) 
: @liP - -

------ : ® @Y 

' �--- -- -- �· � 162797 /([?' \ '-- 8330 -- � 

110743 " " "  b _ - --A -© � � �... 152893 125011 "" , /"" 

151637 � @!;il � � \ "' 155750 @ __ !l)@ 
I / \ 119652 

\155752� Part of 176620 Cable 
I 162798 <DP 1· 

62799 19652 
ecu 1ar to 176628 

0 Peculiar to 198070 162380 - Specification 500595 173443 - Specification 50043S 
176628 - Specification 50043S 

(Also see figures 42,43,45) 
G) P eculiar to 162380 and 162381 

FI GURE 4 4. 1 6 2 3 8 0  (BLANK), 1 6 2 3 8 1  (AUTOMATI C  BLANK), 1 7 3 4 4 3  (LETTERS) AND 176628  (LETTERS), 
MODIFICATI ON K ITS TO ADD REMOTE CONTROL NON-INTERFERING TAPE FEED-OUT AND 19 80 7 0  BLANK FEED-OUT TO MODEL 2 8  REPERFORATOR 

Page 42 

�, 

") 

0) 

:> 

,,) 

···� -¢� 

.j 



( 

( 

( 

I 

( 

( 

l. 

ISS 2, SECTION 573-118-800 

164884 ( 
151629 "" ----164883 

\ �- � -····:"' 
• '  lo .·;,:;::: ::, 193639 

Ref. 156028 
""' --""' ' �,l 119649 

125011 I < l I 152893 •.'\. ' t.. ©J·�- 164886 

Q,.�©- �� \. 
/ �-

\ ,.J 164887 
3640 

194197 

)! 
@@/ 

·""" " �«<ii(l) -153 
�.>···· 8330 

839 

� Ref. 150687 

/' 
Peculiar to 162380,162381 and 198070 
Modification Kits 

20��)/1 119649 � : 
I 
I 
I 151629

� 

173608 ........ bl\�:f 173607 

119648 -G \ 
EARLY DES IGN 

151880
\ : 110743� �@,® i a ��? � 173614, 164888 -,_ -----\· � 

/, --- --���·�/--.\.. ___ Ref. 162778 and 162775 84592 ...... -194164 �-@ --� 199403
� - 19982 

(j) 162089-i - /  
173608 -- � � - 173607 119648 -- ,�r \ 

..... �--20;4 �l19652 �
@��2191 

119652 (_ VJ 8330 �153839 
113039 

153839 2191 1 173618 2191
"" 

� '- """' 173604� P. � 0 ;.,-;r-' � II �--llQ) -119653 
� /�\ ...... � / 8330-© "- __...- Q 7655 . / 

<,, () � � � .. 2191---.0..- ..- '•, @ --173616 / / '-3598 173602 5566� 

(Also see figures 42,43,44) 
162380- Specification 500595 
162381 - Specification 50206S 
173443- Specification 500435 
176628 - Specification 500435 

([)Peculiar to 162380,173443 
and 176628 

FIG URE 4 5 . 1 6 2 3 8 0  (BLANK), 1 6 2 3 8 1  (AUTOMATIC BLANK), 1 7 3 4 4 3  (LETTERS),1 7 6 6 2 8  (LETTERS) 
MOD I F ICAT I ON KITS TO ADD REMOTE-CONTROL NON- INTERFERING TAPE FEED -OUT 
a n d  1 9 8 0 7 0  BLANK FEED-OUT TO MOD EL 2 8  REPERFO RATOR 

Page 43 



SECTION 573-118-800 

Page 44 

162863 -(} 
/ Rof, 156316 

-�rr�rr ....,,... - , 
\1 
"' 

--:-:,-. ----"J II .'', I' '' 
_<_"c 'II ' II I 

�"'� 

- -- :; I �I L ;_� 

, '1. 

� � 
\ 

� ,, 
,. ___ ,...;--/ 

Function Blades 

Blade 

162375 162362 (Unshift-On-Spoce) 

192779 192778 (Unshift-On-T) 

193669 193668 (Unshift-On-Bionk) 

125011 
/ 

---@@� 
/ I 3640 

151152 

162375 -Specification 5909S 
192779 -Specification 5909S 
193669 -Specification 5909S 

FIGURE 46. MODIFICATION KITS TO PROVIDE UNSHIFT FUNCTION 

I,<----"':_-:_-__ 
\ 

'" I 
--'"'� , ,  

_-:--- :, 
l.. II 

' 
I :I 

Ref. ]�f-028 /: '' I 
� 

151631----� 

'I 
' 

� �­
•', 

161828 -Specification 5534S 

FIGURE 47. 161828 MODIFICATION KIT TO MAKE TAPE BACKSPACE AND BLANK 
FEED- OUT COMPATIBLE 

--� 

-�) 

' ) 

) 

J,,. ., 

··� 



( 

( 

( 

c" 

( 

( 

( 

ISS 2, SECTION 573-118-800 

41732 
I 80334 82547 

151733 -�@)QQ �; /. �- 80334 110743 a � j'O) OJ fO a OJ �a) lgj \82548 () 

160583-

I 
82547 

80334 -� �/ 
160404 \ .() I 

__.... 82548 
8o755 '\ 

. . (]; / 

. 
QJ c::::o " -176623 \ 

0 � � fJ __ @@��1567� 

L 1002 

FIGURE 4 8. 

� tt 
I 

I � ct> r t'.,) I 
I '\. 
I ((' 
I \\ ' 
I �/ 

Ref. 162780 1 If;:, ,f'\ � - - -\�.,.. ' ' I 
� - _I_,___ '.J 

--:·.:a:., I,, ' 
.�- ....C I\\ ' UJJ.-- � \ 

I � I 

I � ' 

I � \ � ' I rf\ � 
I '\.. �I 

� � 'JSS7:s Po" ofl76620 C obl, \55752 

- -@-119651 

Ref. 162773 

176621 -Specification 500545 

1 7 6 6 2 1  MODIFICATION KIT TO PROVIDE END OF FEED-OUT TIMING CONTACT 

FOR 1 7 6 628 LETTERS TAPE FEED-OUT 

Page 45 



SECTION 573-118-800 

Page 46 

153267 
I 

� 
""'" 

GD174450 "©) 
�· 

� ;�:0 ' 
........ ............... 90951 

172632 

125015' 

151442-�_,@-(�)- -,,. 
'2191 

151530, 
�@�)­�/ I 
2191 7002 

t?---
r..,l K_...._ �-,l� ,......._ rl I '�', 

I 1 1 I J>�' I 174449 l-1 L-1
- ,.,.-......._ -..... ., 

/ _ - 11, r1 I· 1 I -
I..: . l I \0.- ,;.I 

164740 _, �m , ... ,, --6), 
( "VV 17 4452 

\ � --- 1 

1Z3538 ®_.� 174448 _ 

� � '7002 
174441 ur- / . 

ClJ a1, /2191 
01 '��\ll�t9/ 151722 

/ ��_: 
-

-'��- �: _ ,@;,��191 

174447 1� IJ_- <-- ' :@ /CD122292 
"- - - - '<::J/ ' CD7002 / ("....__ 

�- CD84892 rO.' ,CD82548-.. �' 
I /CD103078 

- � " ( OJ � ' • Q) 82548 

...__- ',> i''�� 0 t:J ', 10 �,O � CD82547, '�/CD174446 

'\ I , ,..,. ,..,. ' 1/ ' � ' I ' @--- \11:, .' I 
'
� ' , CD174444-7 0: !(l' ' Q 

, '' l.lj · ..,... ' 1 1(�1 ' 0 > 

, '-..._ 2 19 1  ''\CD80334 LJIQ: ' ' ', 
(J ' -

3598 ''' Q)S2548 0.J ' \ ,, 'y:;'\ ' 

[1 __ .., \') 
',G2 B4892- a� _ > 

151152 -� I �� ,L -�-119648 ' �·-1.--� � ,, 
, 

...__ - - - I m 
...--::J:l -

- , r :t u1 I-CD 174446 
164743-� "'-i--� Ref. 152438 

7655- � Q)Port of 174442 Contact Assembly 

Q) Peculiar to 176420 

Q) Peculiar to 176421 

176420 - Specification 5004 1S 
176421 -Specification 500415 

FIGURE 49. 176420 AND 176421 MODIFICATION KITS TO ADD TIMING CONTACTS 
TO SELECTOR 

,,�, 

'") 

) 

···� 
'·V�-

�,) 

,,,J 



( 

( 

( 

( 

( 

( 

( 

ISS 2, SECTION 573-118-800 

®190M� 
I 

I I I 0224M �� 
I 

I 
I 
I 

2438 - � 
1028-� 

1 
I 
I 
I / 
1.--/ 

151880'-.. ® 

151737._ 119649 

3640 <f / (\ 1 5oj58 

159978-� '<j' ,�)!''" _.,. _____-179669 

� _,__I- I ®' ,... 
I ,® '-1 �· / ""' 51880 
...._____ 3640 

176451 
3640/ � I .-- -"" 

�� ( 

15997: - a) �-104463 A104463 

. I 3640, ,� �-152129 
2034 "r:�:)� 

159977 - ((�J!:..·q.. _;_� q.. /I(:!.}

. 
I p -158760 

151722 2191 C.:.m J _... 

� J /
/ / ' ] � - @ @'/ Ref. 162850 

@� r--., / ' // 
�s� .�D 1 / .<:::"')/ �-176462 

• (J - [: {-� ... • -- 1 
' i i I, I • ..··� 

....... \ •, I \ I�\ .... ... 

/. /�--':':' "'= � -,\ \i,. \ 903\.�-:�, : '\
. 
·;::::- ReL 164513 

/ � " \' � \ r: .. .:J\! .J : : 
1 \ '· ' '-� "<.i'f -- _ r ! i 

I 
\ \ ,,. •• • l""l / / 

2191-® 1 '176450·-\, : . ) 11/j �ef.156051 
153841-i � .,j 1/0 !.�·� 1 

� 
\� �,, .... ;.,\ - 176452 �\�>� t:·,-:.=�" 

/// .. //�i\-. � 

..... ��,:.'�(-;� '\;.��-, ... , / .... "/ ,, : (Jj§;- 1 7700 3 '"'� '-.< 
42827 // Kef 156070 -' / '. : / Ref . 156077 ''· 

" . "����. (_�(-'��:�; 2t-�-����y � � 
�"-·R> �" _...llilllliW 

I 
?}) / 

176452 II ' � �
15353R ,..__ I � Ql,) 

. -�.r " ' 
- ' 1 1 � 1 ,�Ju- 176463 

' @) I [151630 90504 ; 
�219V � / 

� 
I � / 176460/ � 

: : 
�� / /  

178826 � //, I 
c �/ 110743 

�/ � I 

70072 -_% � _ \_' v() @-®-151880 
, 176459/ 176455 

42827/ 176457 

(Also includes parts on Figure 47) 

<DPeculiar to 173961 
0Peculiar to 179133 

173961 -Specification 50058S 
179133 -Specification 50058S 

FIGURE 5 0. 173961 AND 179133 MODIFICATION KITS TO PROVIDE BLANK DELETE FOR 
TYPING REPERFORATOR 

Page 47 



SECTION 573-118-800 

Page 48 

(!)82548 -­
(!) 74727-

(j) 82549 ----

�&. (j) 7 4727 ==---
(!) 82548 � 

162886)_------ @@ 
15289� 

90951 
� 

114876 

'----­/ -----
194176 

-(!)159570 

('';�.,--·'::·:":�::��' : '� . .  ;/ -------! ! .. Ref. 162850 

' ' . ' ' . 
: : ' ' 
: :  : •' . •' ' •' --·-:..__ ----....., --------- c: .J. --·· > 

�-(j) 164503 
</ 93346 

�·· 
115122 

// / �@ f; 
I : 176468 

........ �! : 
(' 

I 

• ± 

153342 

----- 115941 � 
(j) 178905 Contact Assembly 

Ref. 7002 
179967 

Kef. 159472 

Ref. 156024 

(Also includes parts on Figure 49) 1516):) Specification - 50058S 

FIGURE 51. 17 396 1 AND 179133 MODIFICATION KITS TO PROVIDE BLANK DELETE FOR 
TYPING REPERFORATOR (Conti nued} 

�� 

') 

') 

) 

.) 

.,J 

� 



( 

( 

( 

f, 

( 

( 

�-

IS S 2, SECTION 573-118-800 

164507 

114876 

151689-1 
110743 -� 
41732 --% 

82547 -� 
74728 � 

158816 �� 
/ 

82547 � �728 / .. 

160583- � 
/� 82547�

..,
"' 

74728 � 
158816- L:'b 

82548 

82444 --n 

'- ' 
90951 --�®' I 

af 
152893 0 @ 

CD:@: 
, -�c,ct--�_,_1]� 

I 

'
,) .. '41 ( -..1-

l_:r.. 
\,. -'"" 

154352 

Ref. 156316 

� 
<D173850 

'
<D 320410� 

- Function Blade 

CD 179461 (Figs.) 

0 179462 (Uncaded) 

@ 179462 (Uncoded) 

@ 179460 (Ltrs.) 

164506 -Specification 5952S 

<D Not Port of 164506 Modification Kit 

FIGURE 5 2. 1 6 4 5 0 6  MODIFICATION KIT TO ADD MULTIPLE MOUNTED FUNCTION BLADE 

OPERATED CONTACT S 

r-�� 
I 
I 

74728 "" : 
� 

160583- � 
82547- � 
74728- � 

158816- � 

rr- __ 151688 

. / 110743 
(ffl 

� -41732 

0-0-82444 

I � -82547 I �- __ 74728 I � 
I �------------158816 

I �----......._ 82547 I i l � � J 

FIGURE 5 3. 3 1 9 0 4 0  CONTA C T  A S S EMBLY - FUNCTION BLADE OPERATED 

Page 49 



SECTION 573-118-800 

Page 50 

086304 

� 
I 

-"''l({Q@.b / 
I 

/ 
0178919----..._� (/ 

/,. I @Y I I 
I 0119648 

) / 0178920,@ 
� 0 

/ " - �  r<:r 02191 
0151637----w '

0 3640 <!lji"'\ 

(j) 110743 

0153817 �/ 
�I ua 

l-Si@ . -w:J� - u �:� (j) 125011 / � --; / 49420 /
/ 

0159913 -:: 
\ -�111017 

$--- 2191 

/ 
178927 � f" "'��'-'C(,.l• Ref. I �\ .. , �� �-�--� c' � n 

� 
� 

/ / '<,� ..... ,__lt< �"' 
\ t, "� I' I'/ '\ 

..... ·.-, "\ \\ 
160948- rf O 

\' 

',_ \,_: r: 

156028 

0178 922 (j) 93117 

II II I 
,_ -.J I \.-- 'r1 

_@ /'�---:./� I / -- 178925 / �24 

<DNot Port of 178917 
@Port of 178923 Cronk Assembly 

178917 - Specification 5534S 

FIGURE 54
. 

178917 MODIFICATION KIT TO PROVIDE BACKS PACE MECHANIS M FOR FULLY 
PERFORATED TAPE AND PRINTING BETWEEN FEED HOLES 

/ 

;:�1}f' 
"(::_/}� 

/ 

/ 

Ref. 151630 

Ref. 178921 

L .. ,. - ;.-;-��� 
Ref 110743 c •• ·.�-:;.-�· ·:�·-. 

. ""' 
i% '\ ---·-·---·---���._.r;.:\, 

Ref. 156028 

) s::r-/ i \'., / -. - . -�� ··�-------� /�---·.·-·-· · / 
178931 

/.g/ '1'-!il ...

.. 

•:?;;·:· 
:(• 

--·-·-·.·-------
/ 

Y 
:.�� ..... '•:-?//··, if'-, .'j �·-::-; 

/ 

: \•, ,- f --�..,� - fi \� ���:�::�.�� ��) ::, i r( ---::;x\ ,,. !i '·\ \� ...... _ .. _ / : : / : �) ,; '-:-.... 
-� .. 

-....... A: : ·,,J - -., / '·:\ : 'i'" �:\ 
,/;:/ ___;··· ... _ _, _____ -;:�::�-- � ·!.

_
;J 

--.�.�)1. 
.. 

/ ·- ----� Ref.2191 
/ � 

178932 

178918 - Specification 5534S 

FIGURE 5 5. 178918 MODIFICATION KIT TO PROVIDE GUARD FOR BACKS PACE MECHANIS M 
(FULLY PERFORATED TAPE, PRINTING BETWEEN FEED HOLES) 

� 

') 

') 

':) 

,;) 

��) 

" .• � 



( 

( 

( 

l, 

( 

( 

( 

177ooo�-l)�u·· j(j ��," "" / ' ;p-177 __ "-2 � 
�Mlf ! ;:::;j ]\1 

./ . :/!/.. . •--"-,.· . / " 
- · < . : ·.- < ' ___ - ->d( --�nooo ---- ( 

r,rT;:•-. _ f J II I �/j?,-[?1;-?_- . ·-*.��.:�:.:,r .: ,, (, 1'1�:;?.�-:;, __ " •.Jo•.Jo .. "'•-• .. 't' 1, \111. ' " �.;•"Ma.;�'.',J.-_,/ 
Ref. 161109 

iSS 2, SECTION 573-118-800 

FIGURE 56. 1 79275 MODIFICATION KIT TO P ROVIDE POSITIVE ENGAGEMENT OF P UNCH SLIDES 
WITH THE LATCH LEVERS 

174475 -Specification 50034S 

153817 

I /110743 
125011 

�(@:@�er-174476 
' \(!!!) -- �---: -� - - - - - � � :�

-
'-- _ �----- - 1! -� . -- - --- - �r •. ' 

� -� 
/----

Ref. PUNCH 

BLOCK) 

FIGURE 5 7. 174475 MODIFICATION KIT TO P ROVIDE PRINT SUPPRESSION ON FUNCTIONS 

Page 51 



SECTION 573-118-800 

,t't'ff�
: 

_,j'J'J'J'" .... ....'�I : 
,,{-- , "' j j 

.'<ef. 119651 -- n -
-- -

-
-r�� --

-.� ,' 

__ _________ __ .,."'-
-:- : 

��f.�-

-
---

----
-

: 

l 

. ' . ' . ' . ' 
Ref. 164541 - (,:._ 

,_ <� 

--
-- 178178 

Ref. 8330 

� /,/ 

1':'-', // 
·�-'j'f"��r,/" 

/ 
/ / 

? / 

--��<::::::>/' / / �) 
( ,_,- (�/ 

,,''/."/ ··!£·� 
<'/ Ref. 2191 Ref. 151722 

: I 
1: : -- Ref. 162850 :1 j 

\ .. .._·: 
���.._

.._... 
t''l 

... �_,__-... _-
_� 

,;: •• , ·'}/' Ref. 164521 

\ \. / 153841-�
- ' ( •• 1• 

•••• /1;--'s ·. 

/ ····'/-Ref. 2191 
•• --

85823 

,// :_;, .. 
··-�-.. .,,_�,.- ' '\(::�:.:o·:. \ '

, I '') 1 I 

I 
I 
I 
I 
I 

\ (\. ·' .·'. �-1 ' .. . · .. · \\ -• ,• 'I 
/ 

I II .• ·• 
II 

•• •• (A\-� :: • "' 
\2) �- -- ,

-- .
. ·- •• 11 

(Ref. 160943) 
1 . ·  .... , 

··----�'-'' 
I ·''· : •'' "' 

i .... ::-' . ' 

,.:__ :-\.�--

•' 

I .-··· :1 
• 1L --- •• -� 

I ·.�� .. ,., : ·-,., .. ,,, •
• .- ,�,� 173775 

(',· ,; �·:/Ref. \.. ·�'>--...�- - .. ..__ . ·')'-· .· ' 
"�•· ''�' ; {� �l. , •' , .• l),v' 

-�<!-· 
. 

--------
-

- -....:_-....::::: / - �-�:.:.:_-+-0 

'- -

-

-

-

- - ---
- - -

---

- ! . 2. ··.. :· '"; -���� I 
1' : 

r-. ! c.:. / 

Ref. 2191 -� ·-
-
--�-fr/.1 

Ref. 156931 

� �;��� 

/ ,""I 
R ' 1565'" 

- ' 
e1. 1...'1 � 1 , €\ll 15!J; -11?649 

... - \. " 'l.i} \. : /'" 173977 I 

I 1 I I I I I I I I I 
v·-· .... •· /{ ,"/ ., j 1.. .. 

( . .
1�>: ..

....
.... 

.. 

I 

' 

Ref. 161323 

159535 

.,, ' 
' 

.----t�:�':: :: :(')-

Ref. 112626 I / ... I 
l lr; ... \ .. 

-/ r:··· 
f), _, '.��;,,_�J- & - .· / TYPEVVHEEL 

173978 / ·� 
I 
�173754 � 

�� 

/ Ref. 152400 

/' -1},--­
"" ---. 
�""' 

Ref. 3640 

Ref. 152893 

Page 52 

/ 

, ,'>· 

I . 
-a" 

/ 
173756 

173979 

/ " 

,II(.\ 
,, .._:. 
•' 

. 

:�·:t , , ...... __ 

"// .. ' / --

FIGURE 58. 1 7 8 8 3 4  MODIFICATION KIT TO CONVERT RIBBON FE ED 

MECHANISM TO FULLY PERFORATED TAPE 

--.,,,,f.i '\ � Ref. 151632 

176640 

,, 
') 

') 

)t 

,) 

i;) 
:..j 



( 
( 

( 

( 

( 

( 
(_ 

Ref. 152893 
{:"' "' / ,, -I 
Ref. 110743 

159560 n 

170W/2 
7--,,, 

;': :� / / 

�· /� � 170247 

/ 
/ / 

/ 
/ 

'SS 2, SECTION 573-118-800 

---------- --�- �---
i51073 

172984 1107 43 1 Ref. 55063 

� "' &J1 ��· 

170248 (Code Hole Pin) ��@ ��· A 
170249 (Feed Hole Pin) / � 

(,ilh� 
/ (!;! /\'9 "' 

//
/

/ 

9'TI 
/ l 151152 

173770 �/ w� llG-

/ 
/ 

< 

/ 
/ 

/ 

/ 
/ / 

.'?, ./ 

/ / 

/ / 

.....9 @} -::__110743 
<ff--151073 

/ 

/ 

/ 
/ 

/ / / 
/ 

/ 

/ 
/ 

- --® 

Not eo 

/ --!56012 

Due to special assembly processes, d rr�corr1 '""lded t�ot when 
part replace.:-·ent becomes necessary nr, �·.;..,port<·; ot f'e �·�ncL 

170788 Block Assembly i t  be returned to Teletype for reoair. 

�-.:;. 

/ 
/ 

/ 

�(9.1- ''-!':�:-/ 
Ref. 93356 

170219 

�--, 
/ � I  l 

- ... �:;1 170779- G'- -
I 

I 
Ref. 156019 

� 17024] 

I �pf. 110743 
l --�, - "' 

- __ - -�; --··" -��� -��r 
® �:--� � ....... ' �·" 

. tE: };�·�, ,�, 

Ref. 156028 

�·- : 
, . I �:::·· ..... . · f;i��:;/ Ref. 152893 \,,'S .. / 

/\:·,,�{ �.· 

FIGURE 59. 1 7 8 8 3 4  MODIFI CATI ON KIT TO CONVERT RI BBON FEED 
MECHANISM TO FULLY PERFOR ATFD TAPE (Con tinu.,d) 

Page 53 



SECTION 573-118-800 

Page 54 

FUNCTION BLADES 

Modification (i) 0 G) @ Kit 

176258 179932 179934 
176627 See 179933 179935 See 

Note 1 Note 1 
192686 179761 179762 

Function Blade 

{0418 - # 
176673 55753- [j 

CD� (1):0' 
CD154235 

165027l 

Ref. 156316 y : ' : 

"'- I o.- - -¥-L - - ,'c) 

""'-� ' �' " ' \"1� ::,..- '( 

CD 82548 
CD3640 

�� � CD82548 
CD159571 CD 74727 

Q,@ 0 
° ' • o ,� /. I g?e,.., \a>a>:];�, \ 

Gl15J:,::n: • / • �� • ��: �� w� (j) (j)74727 
GJ74727 9 

/ \ CD80755 
CD161100 \ 125011 �-� V ' " 

CD159570 
40 \ - I!> 

- ·· 
� ... �. 

36 \ Ill 
/ CD161102

�-".; �� !f#' 155750 
-
--

� - - - - -�'"'. '7 '\� 

15575 
< _ _ _ ;_&l ___ 

152893 

L}l ] , ..... , .,,.,
,

, <11tl 15575 �)' -_-_> 
Ref. 159995 � -\ 7�257 R f 151152, e 

· 011 3640 and 125 

'' ";, ·���. ·�� ':� ,, 1 

�» ,� 
L�� 

jV 152893 
�- 3640 � '125011 

@Ji)- 151631 

......... 2191 

Note 1: 
Function Blades included in 
164506 Modification Kit 

CD Pecul ior to 176258 
®Peculiar to 176627 
@Peculiar to 192686 

Specification 50111S 

FIGURE 6 0. MO D IF ICATION K ITS TO EQUIP A RE P E RF ORATOR WI TH AN AUXIL IARY CON TACT 

AS S EMBLY AN D F U N CTION BL A D E S  

, 

�) 

') 

) 

'if) 

�J 

;,� 



( 

( 

( 

l 

( 

( 

l 

ISS 2, SECTION 573-118-800 

Q) 0151880 
®/ 

00110743·- � 
(3)0194118 

- \�---'-J 0 327120 
0153537---- -� 

--
@

�0 2191 

"
"

"� � 
�-n(''" 193987 

,' � -�0) 193969 

®----� 

0153537 � 
.. .. �. �. @151880 

�-� ' �/0 195233 

3598 �"" 
""- "'' �� � / � 

"'� .. ,., """ ""' / 191 / 193968 / 
G. 

"" �. "' (g - @) 
I 

� 
·� ·�. ' 

� 
- 0 119652 

���-
::·J�-\-
:: ': ; rr:;: / 

:;'c:' : 
:,J ,�: 

2191 ,, ...... _,. .. :1 
,. ... , , 
v \ / :,'·'.) t, 

I I, 
I !' ;_� ( 1/ ' 
.. , ' I, 

' I; 
: r �·; 

< � /-... ,. / �: '�/�\ � " \·. �-
;: ()�/ : : .�:; / ·r :,· ·1 I;, c;> \ �� / 

,,� --,<; :_/;: 

·:•,/ 
'•:.. \ 

\ Ref. 152400 

0151442 - -�- / 

--� f.\ ---- =- �- -� 
-0193966 

-"#--
-

2191 _.......@- {{!@/ 151632 

�--

CD 159467 
/ /CD 2191 

CD 152457 
-�� 

/ �- -@-�- �­/� CD 153538 

0193974 
\ 

0153239 ® 
I 8 -J1 119648 

- r--;.;, I 

'-...M

- -
�-

-
-

0193972 / - -®--

@) -090789 ��!Dio5?l1 

0 2191 / -� "-
3) 151722 

r--
1 

� 00 194117 

�/ 
' "" 

00194123 

Ref. 160987 

I 
��� .... -'"-""'-"0' � ·J ,-. : I· I 
� :: �/ ! 
; � .... ::, :: ��;·: 
.,.,. ;! : :t" � !� : r' - _;� j: ::; : 
� :: �;<1 
� :: ( � � t - I � :: : \.�.; � '' :; ;; � �. � '· . ,) � ,- ';," 
fr�v--.-;;;;,·.�-<�: : : 
':; ......... J:, -;{""" / ,4: :u ,.� :: I�' � t • 

CD Early design part 

0194076 Modification Kit 
to R.Jrcui e tope 

0 Rep I aces early design 195231 
0 193988 Moc:ification Kit to 

maintain Shck Tape 

FIGURE 61. MODIFICATI O N  KITS TO MAIN TAIN SLACK TAPE AND REROUTE TAPE 

Page 55 



SECTION 573-118-800 

® 
@� 3606 
�� �2191 I �7002 

� 121242 �7193755 

I 

Note: 

Ref. 159525 

�-195296 @ 
1 r

3599 -!J a� 151630/ 
'9' 92260 --@ 

I 192899 
I 

l � 

311516 1 
124177 -··--· � 
3599 � T 

Use 97117 Ribbon, Black- Red 

2191 
151630 ; @/ 

�-® \ u 7002 

3650 
I 

""' @ � 

I 
l_ 

/ / 
/ / 

/ 
/ / 

/ / 

-- ®-Cl@o_ 
3640 J_; � 
160087_/ /� 
2836� 

I I 102999 
: I 192922� I 

�-(tJ ur --- -� 
/ 

195880 

I 
I 

151637 -il 

' ' 
v-/Y"---�----'; //.;, --' � 'r·-

/ . � 6 --�-- ,, ·- !("• •.•. 
(,,_,}/?::"::.-.,. Jf •:,i�.-::� .. ,.."' �-��� _..;,(/· �"f� ·�! .... ;fi A r.. � . '- ,• .. -'9. 11 r /1f..� 

: . : •••• y/ ·" 

192882J 

� 

� 119649 

l 
I 

321479 I 
I 

t -151846 
� 224M 
� 195296 192908 � 

1 

I I 

�I 

/�� 1958791 - -

� 152891 

::p----- 119651 

320410
� 

194584/ � 
' ----------- 161965 

� �a== 173;;1 � 
155752 

Specification- 506015 

FIGURE 62.3 0 4 2 7 3  MODIFICAT I O N KIT TO PROVIDE FOR TWO-C OLOR PRINTING 

Page 56 

-� 

-� 

") 

')• 

,) 

• 
··� 

.;) 



ISS 2, SECTION 573-118-800 

( 
Typewheel Code moy be found 
in either of two locations. �-:;,; 

(' 

TYPEWHEEL ARRANGEMENT 

CODE 
PART 

CODE 
PART CODE 

PART 
CODE 

PART 

NUMBER NUMBER NUMBER NUMBER 

( ARA 173965 ARE 173970 AXW 175519 AED 175655 

AWA 173967 ARC 173971 AZG 175554 BRB 175701 

FIGUR E 6 3. TYPEWHE ELS 

l, 

( 

( 

( 

Page 57 



SECTION 573-118-800 

NUMERICAL INDEX 

,y� 
Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

190M Coil, Magnet 4 7 7603 Spring 39,42 80833 Guard, Contact Spring 35 �) 
224M Coil, Magnet 38,42,47,56 7655 Spring 25,40,43,46 81726 Terminal 25,35 
252M Coil, Magnet 32 7835 Ribbon w/Spool, Black 23 81731 Spring 23 
254M Coil, Magnet 16 8330 Washer, Flat 3,4,6,7,8,12, 81778 Screw, 4-40 x 3!16 Fil 16 
281M Coil, Magnet 42 14, 15,18,19,20,23,30,35, 82249 Washer, Flat 33 

1020 Screw, 6-40 x 1/4 Hex 6 38,39,40,42,43,52 82392 Shim, 0.004" Thk 4 
1028 Screw, 4-40 x 1/4 Fil 47 22746 Spring 10,20,30 82444 Bushing, Insulating 49 
1036 Nut, 6-40 Hex 7 31636 Spring 31 82463 Spring 24,30,39,42 
1210 Screw, 2-56 x 5/8 Fil 29 33765 Washer, Flat 37 82547 Insulator, 0.094 In Thk 24, ') 1256 Setscrew, 6-40 20,30 41543 Bearing, Ball 21 25,32,35,42,45,46 ,49 
2034 Washer, Flat 15,38,39, 41732 Plate, Clamp 24,25,32,34, 82548 Insulator, 0.062" Thk 

41,43,47 35,42,45,48,49,54 24,25,32,34,35, 42,45,46, 
2191 Lockwasher 3 to 11, 21, 42823 Washer, Flat 3,5,31 48,49,54 

23,24,25,28,30 to 40,42, 42827 Screw, 3-48 x 1/4 Fil 47 84226 Spring 23,39,42 
43,45 to 48,50,52,54,55, 45024 Spring 36 84575 Spring 38 
56 45104 Spring 39,42 84592 Shim, 0.004" Thk 43 

2199 Nut, 7/16-32 Hex 10 45963 Spring 31 ,40 84892 Stiffener 46 
2407 Lockwasher 10 47024 Washer, Flat l l  85823 Spacer, 0.188" Thk 18, 
2415 Spring 33 49084 Spring 3,34 23,52 
2438 Washer, Flat 16,47 49420 Spring, Torsion 50 86079 Washer, Felt 11,39 

2481 Washer, Flat 34,46 55005 Washer, Flat 33 86283 Spring 18 
2539 Nut, 3/8-32 Hex 20,30,40 55063 Spring 22,37,38 86304 Spring 37,50 

"l-
'• 

2669 Lockwasher 4,14 55063 Spring 3 7, 53 86506 Post, Spring 3 :;/ 
2836 Spring 56 55090 Spring 31 86714 Washer, Flat 23 

3598 Nut, 6-40 Hex 3,4,6,7,8, 55669 Spring 43 86774 Screw, 6-40 Shoulder 11, 

10,11 ,14, 15,18, 19,21,25, 70072 Lockwasher 47 36 

31 ,32,33,36,38,39,42,43, 70466 Spring 47 86873 Spring 43 

46,48,55 70878 Spring 38 87401 Spring 3 

3599 Nut 4-40 Hex 3,6,7,9,11, 71073 Washer, Flat 33 90052 Screw, 4-40 x 5/8 Hex 1 7 

12,15,16, 17,20,24,30,38, 71437 Washer, Flat 8 90361 Washer, Felt 8,47 

39,40,42,56 71681 Spool, Ribbon 23 90504 Washer, Felt 33,47 

3603 Nut, l /4-32 Hex 21 72522 Wick, Felt 7,33 ,41 90517 Spring 20 

3606 Nut, 6-40 Hex 4, 19,33,56 73175 Lockwasher 20,30,40 90535 Washer, Felt 13 

3624 Washer, Flat 32 73611 Wick, Felt 34 90560 Washer, Flat 37 

3640 Lockwasher 3,4,5,9,10,11, 74283 Washer, Spring 14 90573 Spring 4 

") 13, 19,20,25,29 to 34,38, 74553 Wick, Felt 10 90599 Shim 0.008" Thk 11 

39,40,42,43,44,4 7,48,50, 74674 Nut, 6-40 Spl 33 90606 Spring 3,18 

52,54,56 74727 Terminal, Contact 34,48,54 90615 Spring 19 

3646 Lockwasher 36 74728 Terminal, Contact 32,49 90789 Washer, Flat 15,55 

3650 Washer, Flat 38,56 74952 Screw, 4-40 x 5/8 Fil 24 90790 Washer, Flat 38 

3870 Spring 19 74965 Bushing, Insulating 48 90791 Lockwasher 7 

4703 Spring 39,42 76246 Bushing, Insulating 24 90951 Lockwasher 13,24,35,46, 

4812 Wick, Felt 41 76422 Spring 41 48,49 

5363 Spring, Compression 7 78533 Spring 15,39,42 91120 Spring 7 

'� 5425 Shim, 0.010" Thk 31 78824 Spring 24 92260 Lockwasher 19,56 

6801 Screw, 4-40 Pilot 24 80283 Screw, 4-40 Shoulder 33 93108 Lockwasher 21 

7002 Washer, Flat 3,4,6,7,9, 80334 Terminal, Contact 42,45,46 93117 Lockwasher 29,50 

10,11,13,15, 17,19,25,31' 80531 Washer, Flat 23 93118 Lockwasher 32,33 

32,33,34,36,38,39,40,42, 80755 Bushing, Insulating 25,32, 93346 Bushing, Eccentric 48 

45,46,48,55,56 34,42,45,54 93356 Washer, Felt 3,7,53 

Page 58 



ISS 2, SECTION 573-118-800 

( 
NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and 
Number Page Number Number Page Number Number Page Number 

(" 94669 Screw, 4-40 Shoulder 7 119648 Ring, Retaining 4,7,14.22, 144794 Spr�'1g, Tx·,ion 7 

94693 Wick, Felt 33 29,37,38,41 ,43,46,50,55 114795 hate:, Rear 6 
94712 Washer, Flat 10 119649 Ring, Retaining 7,10,11, 144796 Plate, Frcmt 7 
96717 Screw, 4-40 Shoulder 4, 13,18,23,31 ,32,33,34,38, 144797 Shaft, Feed Wheel 

15,25 39,42,43,47,52,56 144998 Post 7 
97117 Ribbon w/Spool, Red-Black 119650 Ring, Retaining 8,18,19, 144999 Shoe, Tape 7 

56 23,55 145353 Wheel, Pressure 7 
97266 Plate, Clamp 25,35 119651 Ring, Retaining 3,10,12, 145356 Wheel, Feed 7 

( 
97516 Bushing 23 13, 19,23,24,31 ,32,37 ,38, 145357 Guide, Tape 7 

98004 Screw, 2-56 x 11/16 Hex 39,42,45,50,52,56 145358 Bracket, Tape Guide 6 
32 119652 Ring, Retaining 3,7,8,14, 148630 Modification Kit 1,33 

100994 Nut, 2-56 Hex 32 31,39,42,43,55 148648 Bracket 33 

101123 Washer, Felt 11 119653 Ring, Retaining 10,18,23, 148649 Post 33 

101626 Eccentric 33 31 148650 Bracket 33 

102028 Post, Spring 31 119655 Ring, Retaining 40 148651 Actuator, Switch Lever 33 
102999 Screw, 2-56 x 5/32 Fil 56 119656 Ring, Retaining 20,30,40 148652 Bushing, Shoulder 33 

103078 Plate 46 121100 Spring 13 148653 Lever 33 

104463 Screw, 4-40 x 1/4 Hex 47 121125 Washer, Spring 32 148654 Pin, Sensing 33 
104807 Washer, Flat 33 121242 Clamp, 118 ID Cable 15,56 148655 Spacer 33 
104824 Spring 16,37 121243 Clamp, 3/16 ID Cable 15,26 148656 Bail, Actuator 33 
108943 Bushing 35 121244 Clamp, l/4 ID Cable 35 148658 Block, Guide 33 

( 
109356 Washer, Flat 25 121245 Clamp, 5/}6 ID Cable 15, 148659 ;Jpacer 33 
110434 Screw, 4-40 x 3/16 Fil 3, 26 148660 Plate 33 

14,15 121246 Clamp, 3/8 ID Cable 15,26 150000 I.'Jrum, Clutch 5,40 
110435 Nut, 4-40 Hex 25 121551 Screw, 8-32 x 1/4 Hex 36 150001 Drum, Clutch 3,38 
110437 Spring 13,33 122149 Screw, 4-40 Spl 37 150013 Disc, Adjusting 3,5 
110743 Lockwasher 3,5 to 18, 20 122292 Bushing, Insulating 46 150026 Lever. Shoe Release 5 

to 24,29,31 to 35,37 to 124177 Lockwasher, 4,6,14,15,19, 150029 Wick. Felt 3,5 

43,45,47,49,50,51,53,55 26,56 150040 Screw, 6-40 x 5/8 Fil 5 
110879 Spring 9,12,19 125011 Washer, Flat 3,6,9,11,12, 150043 Shoe, Secondary Clutch 3, 
111017 Screw, 6-40 x 5/16 Fil 19,50 13, 14,18, 19,20,22,31 to 34, 5 
111410 Washer, Flat 3 37,39 to 44,50,51,54,56 150044 Shoe, Primary Clutch 3,5 
111614 Spring 39,42 125015 Washer, Flat 4,8,9,16,19, 150048 Spring .3 ,15 

111767 Washer, Flat 31 46,55 150089 Screw, 4-40 x 1 /2 Fil 16 

( 
111777 Connector, 4 Pt Recep- 125215 Screw, 4-40 x 3/16 Hex 38, 150241 Soring 3.5 

tacle 27 42,56 150327 Roller, Ribbon 18.23 
112475 Screw, 6-40 Eccentric 33 125231 Nut, 10-32 Hex 4 150355 Latchlever 3 
112509 Insulator, 0.031" Thk 24 125268 Spring 20,30,32 150356 Lever, Trip 3,21 
112626 Nut, 10-32 Hex 10,14,52 125802 Washer, Flat 20,23,30 150411 Washer. Flat 3 
112627 Nut, 2-56 Hex 29,33 128357 Ring, Retaining 8,13 150507 Spring 18,31 
112631 Spring 3 130330 Washer, Felt 11 150687 Stud 14.15.43 
112634 Spring 13 130696 Washer, Felt 12 150923 Washer, Felt 8 
112636 Spring, Feed Pawl 31 131016 Washer, Felt 11 150990 Washer, Felt 9 

( 
113039 Post, Spring 43 135716 Spring 3 151073 Screw, 4-40 x 5/32 Fil 3, 

114876 Washer, Flat 13,35,48,49 135901 Washer, Cup 10 8,22.34,37,53 

115122 Washer, Felt 10,48 138034 Plate, Clamp 29 151080 Washer, Flat 33 
115134 Washer, Felt 11,33 139697 Screw, 4-40 x 9/32 Fil 2 ; 51103 Spring 15 
115941 Washer, Flat 21,48 139752 Screw, 4-40 x 11/64 Fil 3 151152 Screw, 4-40 x 3/16 Hex 3, 

l 
119467 Insulator, 0.032" Thk 32 144797 Shaft, Feed Wheel 7 J 1,13,17,19,22,29,31,32, 
119647 Ring, Retaining 7,31 144793 Shaft, Eccentric 7 34,38.41 ,42,44,46,53,54 

Page 59 



SECTION 573-118-800 

NUMERICAL INDEX (Continued) 

'� 
Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

151222 Washer, Felt 8 151700 Screw, 6-40 Shoulder 12 152441 Washer, Flat 14 , 
151234 Ratchet, 27T 24 151701 Spring, Torsion 15 152457 Wick, Felt 15,55 

151235 Ratchet, 28T 24 151714 Spring 15 152458 Shield, Terminal 16 

151236 Hub 24 151715 Spring 16 152634 Washer, Flat 8 

151237 Spring, Flat 24 151721 Screw, 6-40 x 3/4 Hex 38, 152887 Screw, 4-40 x 7/16 Hex 

151240 Pawl, Latch 24 46 17 

151241 Lever, Latching 24 151722 Screw, 6-40 x 3/16 Hex 6, 152893 Screw, 4-40 x l/4 Hex 3, 

151246 Washer, Flat 4 23,36,42,46,47,52,55 4,6, 7,8, 10, 13, 15,20,22, 

'') 151336 Oiler 15,21 151728 Spring 3,5 29,30,32,33,34,35,38,39, 

151346 Screw, 6-40 x 3/8 Fil 21 151731 Screw, 4-40 x 7/8 Fil 25 42,43,48,49,52,53,54, 

151362 Wick, Felt 4 151733 Screw, 4-40 x 9/16 Fil 32, 152891 Spring 15,33,56 

151398 Spring 13 42,45 153184 Post 16 

151416 Nut, 6-40 Hex 7,8 151736 Spring 21 153239 Roller 4,55 

151442 Screw, 6-40 x l/2 Hex 4, 151737 Screw, 4-40 x 11!64 Hex 3, 153267 Washer, Felt 22,46 

5, 10, 11, 15, 16,21,25,33, 5,8,20,21 ,23,31 ,32,34,38, 153342 Screw, 6-40 x 15/15 Hex 

38,42,46, 55 47 48 

151603 Spacer 16 151846 Post, Spring 56 153489 Detent 14 

151629 Nut, 6-40 Lug 3,8,10,20, 151848 Lock 31 153537 Screw, 6-40 x 9/32 Hex 55 

30,36,40,43, 151879 Stud 24 153538 Screw, 6-40 x 7/16 Hex 

151630 Screw, 6-40 x 1/4 Hex 3, 151880 Nut, 4-40 Hex 17,23,25,31, 15,46,47,55 

7, 9,10,12,15,18, 19,20,21' 33,43,47,55 153543 Armature 16 

24,25,30,32,34,35,40,4 7' 151886 Stud 24 153799 Screw, 4-40 x 21/64 Hex ') 48,50,56 152129 Spring 47 20,30,40 

151631 Screw, 6-40 X 5/16 Hex 3, 152400 Plate, Selector Mounting 153806 Spring 19 

4,6, 7, 9,13,16,17, 19,21,31, 15,16,21 ,25,41 ,52, 55, 153817 Screw, 4-40 x 3/8 Hex 33, 

32,36,44,54,55 152401 Guide 15 37,39,42,50,51 

151632 Screw, 6-40 x 3/8 Hex 4,5, 152402 Guide, Selector Lever 14, 153819 Lockwasher 26,49 

6,15,17,21,24,28,32,34,38, 15,21 153839 Screw, 6-40 x 5/8 Hex 3, 

39,40,42,52,55 152403 Bracket, Guide 15 8, 10, 15,20,30,36,40,43 

151637 Screw, 4-40 x 1/4 Fil 6, 152404 Bracket, Spring 15 153841 Screw, 6-40 x 9/16 Hex 

18,39,42,50,56 152405 Locklever, Marking 15 23,47,52 

151640 Lever, Shoe Release 3 152406 Bracket, Spring 15 154235 Spring 13,35,54 

151642 Screw, 6-40 x 3/4 Fil 40 152407 Locklever, Spacing 15 154242 Screw, 6-40 x 5/16 Hex 4 

151657 Screw, 6-40 x l/4 Fil 4, 152409 Lever, Selecting 15 154244 Nut, 6-40 Shoulder l l  

14,15 152410 Bail, Reset 15 154245 Spring, Contact 35 

) 151658 Screw, 6-40 x 5/16 Fil 3, 152411 Lever, Push 15 154246 Bracket, Contact 35 

4,21,26,40 152412 Link 15 154247 Contact Assembly 35 

151659 Screw, 6-40 x 1/2 Fil 40 152415 Stud, Adjusting 16,21 154335 Screw, 6-40 x 9/32 Fil 21 

151685 Screw, 4-40 x 5/16 Fil 40 152420 Lamination, Magnet 16 154352 Spring 44,49 

151686 Screw, 4-40 x 3/8 Fil 16 152421 Bracket, Shield Mounting 154396 Cam w/Pin 5 

151688 Screw, 4-40 x 5/8 Fil 16, 16 154397 Shaft w/Bearing 3,4,5,20, 

34,3 5,42,48,49, 54 152423 Bracket, Armature Stop 21,28,30,40 

151689 Screw, 4-40 x 3/4 Fil 25, Mounting 16 154398 Bearing, Needle 5,28 

49 152425 Post, Spring 16 154620 Wick, Leather 15 

.¥J 151690 Screw, 10-32 x 5/16 Fil 5, 152426 Nut, 6-40 Self Locking 16 154621 Retainer, Wick 15 .. 
21 152427 Latch, w/Hub 14 154622 Lubricator 15 

151692 Screw, 6-40 x 3/16 Fil 19 152429 Rack, Sector 14 154694 Disc, Clutch Cam 3,5 

151693 Screw, 6-40 x 9/16 Fil 3 152432 Arm, Stop 14 155090 Lubricator Assembly 15 

151694 Screw, 6-40 x 11!32 Fil 152436 Knob, Range Scale 14 155096 Plate, Range Finder ;J 34,39,40,42 152438 Bail, Stop Arm 14,46 Mounting 14 

Page 60 



ISS 2, SECTION 573-118-800 

( 
NUMERICAL INDEX (Continued) 

Part Description and Part Descnption and Part T�,:ci ripnn,. and 

Number Page Number Number Page Number Number i'age Number 

( 155750 SIP" ·e, 3132 ID x l/2" 156090 Screw, 6-40 Adjustino 7 l C:?,?f·7 i .• ever, Tr'·· 71 

Insulatirlq 2il 27,34, 156093 Washer, Felt 8 1 'h268 Drrh;k;.:; nnnq 1·� 

35,36,38,45,54 156094 Link, Front 8 156276 Eccentric, Rinht Hot>lry 

155751 Sleeve, l/8 ID x 1" 156095 Bushing 8 9 

Lg Insulating 26,27 156099 Link, Rear Drag 8 156277 Eccentric, Left Rotary 9 

155752 Sleeve, 5/64 ID x 1/2" 156103 Strip, Felt 8 156278 Ecsen'.rr: 12 

Lg Insualting 20,25,26, 156104 Shaft 22 156286 Shaft, Right Eccentric 9 

34,35,45,54,56 156125 Shaft 20,30 156287 Shaft, Left Eccentric 9 

( 
155753 Sleeve, 1/8 ID x 1/2" 156128 Bushing 20,30 156288 Shaft, Axial Eccentric 12 

Lg Insulating 16,26,29, 156130 Lever 20,30 15628') Bearing, Left Front 9 

35,54 156132 Bearing, Eccentric 20,30 156290 Bearing, Right Front 9 

J5S995 ScrPw, 6-40 Shoulder 21 156136 Bracket, Shaft Mounting 156291 Bearing, Rear 9 

156008 Whed, Feed ;.? 20,30,36,40 156292 Housing, Uoper Axial 12 

156009 !Jost. Slide 8 156137 Washer, Felt 20,30,40 156293 Housing, Lower Axial 12 

156012 Spring, Punch Block 22,53 156139 Frame 31,32 156294 Sector, f:l.xial ll 

156013 Screw, 4-40 Spl 8 156143 Shaft 31 156296 Post, Retainer 13 

156015 Plate, Spring 6 156146 Spacer 31 156300 Shaft 13 

156016 Link, Front Drag 8 156147 Arm, Drive 20,30 156306 Rod, Right Connecting 10 

156017 Shaft, Eccentric 8 156152 Shaft, Feed-Out Drive 156311 Rod, Left Connecting 10 

156019 Washer, Felt 7,53 20,30,36 156313 Rack, Axial Output 12 

156020 Slide 6 156153 Collar, Eccentric 20,30 156316 Plate, Rear 13,44,49,54 

( 
156024 Plate, Rear 6,7,8,33, 156154 Collar 20,30 156318 Lever, Reset 3 

48,53 156155 Pawl, Feed 30 156321 Shaft, Oscillating 11 

156028 Plate, Front 6,7,22,29, 156156 Pawl, Check 30 156322 Lin'<. Axial Toggle 11 

35,38,41 ,43,44.50,53, 156158 Post, Spring 31 156332 Shaft, Type Wheel 10 

15!)036 (-;uide, Tape 7 156159 Bracket 34 156366 Shaft, Rocker Bail 4 

156040 Post 7 156162 Washer, Flat 8 156369 Lever, Adjusting 11 

156042 Post, Spacing 7 156163 Guide 6 156382 Roller, Guide 11 

156043 Bushing 8 156165 Washer, Felt 3,8 156387 :"ever, Trip 3 

156044 Stud, Die Wheel 7 156167 Cable w/Terminals 27 156388 Lever, Adjusting 3 

156045 Shaft, Feed Wheel 7 156168 Spring 6 156389 Gear, l 6T 10 

156046 Block, Tape Guide 6 156169 Washer, Felt 8 156390 Washer, Flat 10 

156047 Spring, Torsion 7 156172 Rod 22 156396 Eccentric 19 

156050 Stud, Eccentric 7 156173 Stud 6 156397 Post 11 

( 
156051 Bushing, Eccentric 8,47 156177 Bracket, Contact 34 156399 Nut, 6-40 Shoulder 4 

156052 Shoe, Tape 7 156183 Bracket, Anchor 7 156403 Disc, Bearing 4 

156054 Lever, Detent 7 156184 Bracket, Anchor 7 156408 Arm, Clamp 10 

156055 Wheel, Die 7 156221 Lock 17 156412 Link, Drive 4 

156057 Washer, Flat 13 156230 Stud, Lifter Pivot 19 156413 Link, Drive 19 

156058 Link Rear 8 156235 Guidepost 3,21 156414 Plate, Ribbon Feed 

156060 Shaft, Eccentric 8 156236 Collar 28 Mounting 18 

156061 Arm, Tape Shoe 7 156241 Link, Front 10 156919 Shaft, Left Ribbon 

156062 Post, Pivot 7 156242 Link, Rear 10 Ratchet 18 

( 
156067 Guide, Slide Post 8 156243 Roller, Lifter Arm 19 156421 Shaft, Right Ribbon 

156069 Plate 6 156248 Latch 3 Ratchet J 8 

156070 Bail, Toggle 8,47 156250 Cam 28 156426 Washer, SDring !8 

156072 Plate 33 156252 Lifter, Function Blade 19 156427 Disc, Friction 18 

156077 Plate w/Post 8,47 156264 Lifter, Detent 9,12 156428 Washer, Felt 18 

( 
156078 Contact Assembly 34 156265 Bushing, Shoulder 12 156433 Pawl, Ribbon Feed 18 

156089 Slide w/Insulator 6 156266 Bushing, Shoulder 9,12 156436 Arm, Front Ribbon 

Reversinq 18 

Page 61 



SECTION 573-118-800 

NUMERICAL INDEX (Continued) 

'"' 
Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

156437 Arm, Rear Ribbon 156899 Stud, Eccentric 4 158817 Stiffener 24 ---� 
Reversing 18 156900 Roller 4 158881 Nut, 6-40 Shoulder 21 

156440 Lever, Ribbon Reversing 156901 Post, Eccentric 18,33 158925 Slide, Tape Depressor 6 
18 156905 Block, Rack Guide 10 158940 Wick, Felt 21 

156442 Pawl, Ribbon Reversing 18 156908 Post, Sector Pivot 11 158946 Cable Assembly 27 
156445 Bracket, Switch 14 156909 Post, Toggle Link 11 158950 Contact Assembly, Code 
156450 Screw, 2-56 x 1/2 Fil 29 156921 Guide, Adjusting Lever 4 Reading 34 
156462 Bail, Oscillating 11 156922 Arm, Lock Release 13 159011 Bracket, Spring 3 
156465 Washer, Spring 4 156924 Plate, Drive Link 12 159180 Lubricator Assembly 21 ') 156466 Rack, Typewheel 10 156925 Roller, Drive Link 12 159181 Lubricator 21 
156467 Ring, Retaining 4 156929 Bracket 32 159184 Wick, Lubraicating 21 
156472 Post, Spring 15 156931 Bracket, Hammer Mounting 159185 Retainer, Wick 21 
156473 Shaft, Main 28 10,52 159233 Stud 6 
156476 Hammer, Print 10 156933 Ratchet, 36T 31 159341 Camsleeve 4 
156478 Accelerator, Hammer 10 156937 Link, Printing Drive 4,19 159360 Modification Kit 1,35 
156484 Bracket 19,36 156938 Screw, 6-40 Eccentric 159363 Modification Kit 1,37 
156488 Post, Spring 19 Shoulder 19 159365 Modification Kit 6 
156489 Bushing, Ribbon Guide 10, 156941 Cam, Selector 3 159379 Modification Kit 34 

52 156948 Wick, Felt 11 159380 Modification Kit 34 
156490 Guidepost 3 156976 Connector, 32 Pt Plug 27 159381 Modification Kit 34 
156492 Bracket, Guide 9 156987 Screw, 6-40 Spl 4 159382 Modification Kit 34 
156493 Stud 11 156988 Race, Outer 4 159400 Shaft, Eccentric 31 

) 156501 Screw, 6-40 x 7/32 Fil 9, 156989 Bearing 4 159403 Lever 31 
10,52 156900 Race, Inner 4 159404 Post 12 

156515 Washer, Felt 23 156991 Pawl, Feed 20,30 159406 Bracket, Spring 20,30 
156536 Screw, 4-40 x 1/8 Fil 13, 156994 Strip, Felt 4 159411 Bearing Assembly 4 

15,41 156995 Post 4 159413 Plate, Ribbon Reversing 
156558 Washer, Felt 10,32,42,47 156998 Retainer, Roller 4 18 

156572 Washer, Felt 34 157194 Retainer, Spring 16 159427 Bracket, Stop 3 

156574 Post, Spring 33 157237 Shield, Terminal 16 159430 Lever, Slide Trip 3 

156576 Washer, Felt 4 157252 Bushing 23 159431 Lever, Main Trip 3 

156577 Roller, Detent Lever 7 157261 Shaft, Stop Arm 14 159434 Plate, Lifter Mounting 19 

156740 Screw, 6-40 x 7/32 Hex 6, 157292 Switch 32 159437 Arm, Figs Yield 13 

38,40,45 158163 Switch, Sensitive 33 159438 Arm, Ltrs Yield 13 

156835 Ring, Retaining 10 158171 Shaft w/Bearings 21 159441 Guide, Bellcrank 3 

_} 156867 Frame, Main 3,4,9,12,15, 158172 Latchlever 21 159447 Bellcrank 13 

19,24,30,31 ,34,36 158701 Gear, 35T 5 159448 Bellcrank 13 

156869 Guide, Ribbon 10,11 158722 Hub 39 159450 Bellcrank 13 

156870 Lever, Ribbon Oscillating 158745 Clamp, Bearing 4 159459 Spring 17 

ll 158753 Armature, Magnet 32 159460 Link, Toggle 13 

156871 Bail, Operating Blade 4 158754 Core, Magnet 32 159467 Holder, Wick 15,55 

156872 Blade, Operating 4 158757 Hinge, Mounting 32 159468 Arm, Lock 13 

156874 Screw, 4-40 x 15/15 Fil 158758 Shaft 32 159470 Shaft, Lock Arm 13 

9,12 158760 Post, Spring 32,38,47 159471 Bellcrank, Ltrs-Figs 13 

,J 156875 Screw, 6-40 x 5/32 Fil 12 158763 Bracket 32 159472 Plate, Main 3,1 0,13,15, 

156876 Bushing 4 158772 Screw, 4-40 x 5/8 Hex 17,42 17,33,34,48 

156877 Washer, Felt 4 158807 Screw, 3-48 x 11/64 Fil 159476 Arm, Figs 13 

156880 Jumper, 2-3/8" Black 16 26,49 159477 Arm, Strs 13 

156881 Jumper, 1-1/1" Black 16 158816 Spring, Contact 24,25,32, 159480 Bushing, Eccentric 10 '� 156884 Arm, Rocker 8 42,45,49 159481 Arm, Figs Extension 13 

Page 62 



ISS 2, SECTION 573-118-800 

( 
NUMERICAL INDEX (Continued) 

Part Description and Part Descriptwn and Part Description and 

Number Page Number Number Page Number Number Page Number 

( 159482 Arm, Strs Extens,on !3 159560 Spring 6, ... : 159894 Pinion, 14T 21 

159483 Bracket, Spring 13 159563 Pushbar, Letters 9 159895 Gear, 40T 21 

159487 Plate, Function Box 159565 Bracket w/Post 34,39,42 159896 Collar 21 

Front 13,35 54 159900 Plate 37 

159488 Bracket, Transfer Mount- 159568 Bracket, Contact 34,54 159901 Plate w/Post 37 

ing 17 159570 Spring, Contact 34,48,54 159902 Shaft, Rake 37 

159489 Plate, No.1 17 159571 Stiffener 34,48,54 159903 Bellcrank 37 

159490 Plate, No.4 17 159575 Bracket, Stop 34 159909 Pawl, Feed 37 

( 
159491 Plate, No.2 17 159578 Bail, Front Contact 34 159910 Latch, Return 37 

159492 Plate, No.O 17 159579 Bail, Rear Contact 34 159911 Plate 37 

159493 Plate, No.5 17 159580 Shaft, Actuating Bail 34 159912 Gear, Segment 37 

159494 Plate, No.3 17 159597 Washer, Flat ll 159913 Screw, 6-40 Eccentric 37, 

159495 Beam, No.5 Pulse 17 159601 Bracket, Spring 34 50 

159496 Beam, No.3 Pulse 17 159602 Spring 31 159916 Eccentric 37 

159497 Beam, No,2 Pulse 17 159606 Pawl, Check 31 159954 Link, Adjusting 38 

159498 Lever, No.5 Pulse 17 159608 Plate 31 159955 Link, Drive 38 

159499 Lever, No.3, No.4, No.5 159613 Arm, Clamp 20,30 159956 Post 38,42,45 

Transformer 17 159614 Arm, Kickout 31 159957 Link 35,38 

159500 Beam, No.4 Pulse 17 159615 Arm, Release 31 159958 Latch 38 

159501 Beam, No.1 Pulse 17 159616 Lever, Intermediate 31 159959 Extension 38 

159501 Beam, No. 1 Pulse 17 159617 Roller 31 159960 Eccentric 38 

( 
159502 Guide, Transfer Lever 17 159621 Screw, 6-40 Shoulder 6 159961 Arm, Eccentric 38 

159503 Shaft 13 159622 Clamp, Adjusting 6 159962 Ring, Retaining 38 

159504 Spacer, 0.037" Thk 17 159623 Post, Spring 31 159965 Arm, Adjusting 38 

159506 Post 4 159625 Bracket, Bail Guide 4 159973 Bracket w/Bushing 38 

159508 Lever, No.1 and No.2 159629 Plate, Nut 32 159974 Eccentric 38 

Transfer 17 159630 Shaft 31 159975 Bail, Armature 38 

159512 Link, Printing Trip 19 159631 Latch 31 159976 Armature 38,42,47 

159514 Blade, Blank Function 13 159636 Plate, Adjusting 31 159977 Hinge 38,42,47 

159515 Blade, Figs Function 13 159637 Lever, Switch 32 159978 Shaft 38,42,47 

159516 Blade, Ltrs Function 13 159641 Cable w/Terminals 35 159979 Arm, Non-Repeat 38 

159517 Blade, Function 13,35 159642 Shim, 0.008" Thk 9 159980 Post, Spring 38 

159518 Blade, Function 13 159643 Shim,0.008" Thk 12 159981 Spacer, 0.109" Thk 6 

159519 Bushing, Drive Bail 11 159653 Blade, Signal Bell 159987 Bracket, Guide 37 

( 
159522 Bushing, Drive Bails 11 Function 34,35 159993 Bracket, Spring 18 

159523 Bail, Oscillating Drive 159654 Latch, Printing 19 159994 Plate, Lifter Arm Lock 19 

11,12 159655 Cable w/Terminals 27 159995 Arm, Lifter 19,54 

159525 Bracket, Axial Mounting 159656 Block Assembly, Punch 22 159997 Screw, 6-40 Eccentric 19 

10,11,12,56 159658 Screw, 6-40 x 1-3/32 Hex 160087 Post, Spring 56 

159526 Link, Oscillating 12,19 10 160184 Plate, Stop 16 

159528 Pushbar, No.5 9 159659 Shaft, Eccentric 10 160185 Post 34 

159529 Pushbar, No.3 9 159861 Frame, Main 21 160354 Cam, Function 21 

159530 Pushbar, No.4 9 159865 Drum, Clutch 21 160404 Spring, Contact 25,32,35, 

{ 
159531 Pushbar, Ltrs 9 159880 Slide 21 42,45 

159532 Push bar, Figs 9 159885 Gear, 28T 21 160480 Pusher, Tape 8 

159535 Plate, Front 9,10,12,13, 159886 Gear, 49T 21 160583 Spring, Contact 24,25,32, 

18,23,52 159888 Pinion, 28T 21 42,45,49 

159536 Gear, l5T 10 159889 Gear, 49T 21 160593 Terminal 24 

\ 
159539 Arm, Printing Pivot 19 159891 Pinion, 21 T 21 160626 Insulator, 0.031" Thk 29 

159544 Release, Clutch 3 159892 Gear, 48T 21 160627 Bushing, Insulating 29 

Page 63 



SECTION 573-118-800 

NUMERICAL INDEX (Continued) 

,�, 
Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

160628 Spring, Contact 29 161342 Lever, Start 15 162743 Pawl, Feed 40 '') 
160666 Guard, Backspace 35 161347 Washer, Felt 13,24 162744 Shaft 40 
160672 Stud 35 161355 Cable w/Terminals 25 162748 Lever 40 
160673 Shaft, Feedwheel 35 161431 Lever, Rotary Correcting 162750 Lever 40 
160674 Nut, 6-40 Shoulder 35,37 10 162752 Collar 40 
160692 Bail, Armature 32 161440 Spring 12,19 162753 Spacer, 0.813" Thk 40 
160694 Latch 31 161443 Detent, Axial Shaft 12 162754 Plate 40 
160839 Spacer, Shoulder 4 161444 Detent, Rotary Shaft 9 162755 Bracket, Spring 40 

') 160840 Post, Anchor 31 161493 Post, Supporting 35 162756 Bushing 40 
160842 Washer, Spring 20,30,40 161524 Shaft, Hammer 10 162757 Shaft 40 
160843 Spring 23 161828 Modification Kit 2,44 162758 Lever, Cam Follower 40 
160846 Bushing, Shoulder 11 161928 Post, Supporting 44 162760 Latch 39,42 
160860 Screw, 2-56 x 7/8 Fil 33 161930 Lever 44 162761 Post 39 
160881 Modification Kit 1,35 161965 Resistor, 1,000 Ohm 56 162762 Storage Assembly Slide 41 
160943 Housing, Typewheel Shaft 162064 Cable w/Terminals 26 162763 Bail, Reset 8,41 

10,52 162095 Contact Assembly 32 162764 Lever, Slide Trip 41 
160944 Washer, Felt 34 162096 Bracket, Switch Mounting 162765 Bracket 41 
160948 Screw, 2-56 Spl 7,50 32 162766 Plate w/Post 41 
160987 Pad, Tape Container 55 162097 Modification Kit 32 162768 Latch 41 
160997 Roller 34 162098 Post, Spring 31,32 162770 Plate w/Stud 41 
160998 Arm 34 162207 Cable w/Terminals 38 162772 Link 41 
161100 Spring, Contact 34,38,54 162211 Cable, Bell Contact 35 162773 Plate, Main 39,42,45 

') 161102 Spring, Contact 34,54 162242 Modification Kit 1,35 162774 Post, Spring 39,42 
161107 Stud 7 162245 Modification Kit 1,38 162775 Shaft 39,42,43 
161108 Stud 6 162247 Contact Assembly, Ltrs- 162776 Plate 39 
161109 Guidepost 7,8,51 Figs 1,25 162778 Lever 39,42,43 
161139 Nut, 6-40 Hex 7 162248 Hub 5,21 162780 Shaft 39,42,45 
161237 Cable Assembly 26 162271 Modification Kit 34 162781 Lever 39,42 
161238 Connector, 36 Pt Recep- 162272 Modification Kit 34 162784 Screw, 4-40 Eccentric 39,42 

tacle 26,49 162273 Modification Kit 34 162785 Bushing, Eccentric 39,42 
161239 Connector, 36 Pt Recep- 162274 Modification Kit 34 162786 Arm, Blocking 39,42 

tacle 26 162303 Cable 34 162788 Post 39,42 
161240 Bracket, Connector 26 162304 Cable 34 162790 Lever w/Hub 39 
161304 Modification Kit 1,38 162305 Cable 34 162791 Shaft 39,42 
161305 Cable Assembly 26 162306 Cable 34 162792 Arm, Detent 39,42 

,) 161318 Bracket 25 162340 Sleeve 28 162793 Ratchet, 42T 39,42 
161319 Lever 25 162341 Bearing 28 162794 Hub, Back stop 39,42 
161320 Contact Assembly 25 162347 Arm, Ribbon Drive 18 162795 Ratchet, 42T 39,42 
161321 Contact Assembly Ltrs- 162350 Bail, Rocker 4,19 162796 Cam 39 

Figs 1,25 162362 Blade, Space Function 44 162797 Plate, Adjusting 39,42 
161323 Housing, Gear 10,52 162363 Stripper 44 162798 Roller 39,42 
161324 Washer, Flat 10 162375 Modification Kit 44 162799 Post, Spring 39,42 
161334 Lever, Stop 36 162379 Modification Kit 1,39,40 162800 Block, Stop 39,42 
161335 Solenoid Assembly 36 41 162802 Pawl, Detent 39,42 

J 161336 Bracket 36 162380 Modification Kit 1,2,40, 162803 Post, Drive Link 39 ·'·. 
161337 Post, Stop 36 41,42,43 162804 Link, Drive 39 
161338 Lever, Trip 36 162381 Modification Kit 1,2,39, 162809 Spring 43 
161339 Lever, Hand 36 40,41,42,43 162834 Solenoid, Feed-Out 36 
161340 Modification Kit 1,36 162432 Modification Kit 1,36 162850 Handle 23,47,48,52 ,j 161341 Modification Kit 1,36 162742 Pawl, Detent 40 162862 Bar, Mounting 3,20,30 

Page 64 



ISS 2, SECTION 573-118-800 

( 
NUMERICAL INDEX (Continued) 

Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

( 162863 Sleeve, Blocking 44 164521 Plate w/Studs 23,52 170907 Plate, Adjusting 42 

162886 Screw, 4-40 x 7/32 164525 Post, Spring 23 172626 Shaft 29 

13,35,48 164526 Slide w/Post 23 172627 Bail, Sensing 29 

163015 Pinion, 28T 21 164528 Bushing 23 172631 Gear, 42T 5 

163016 Gear, 49T 21 164529 Lever, Ribbon Reverse 23 172632 Screw, 4-40 x 3/16 Hex 46 

163018 Gear, 49T 21 164530 Bushing 23 172638 Screw, 6-40 x 9/32 Hex 6 

163019 Pinion, 21 T 21 164531 Pawl, Check 23 172640 Modification Kit 1,37 

( 
163020 Gear, 48T 21 164532 Pawl, Feed 23 172983 Bracket, Spring 8 
163021 Pinion, 28T 21 164535 Shaft, Right Ribbon 172984 Bracket, Spring 22,53 

163022 Gear, BOT 21 Ratchet 23 172993 Spring 22 
163023 Gearset, 60 WPM 21 164538 Shaft, Left Ribbon 173125 Spacer, 0.050" Thk 20 
163024 Gearset, 75 WPM 21 Ratchet 23 173126 Arm 20 

163025 Gearset, 1 00 WPM 21 164539 Spring, Compression 23 173128 Bracket, Mounting 24 
163113 Washer, Flat 10 164540 Detent 23 173129 Stud 24 
163114 Post, Spring 39,42 164541 Arm, Ribbon Drive 23,52 173130 Pawl, Contact 24 
163255 Nut, 6-40 Shoulder 39,42 164543 Lever, Adjustable Exten- 173131 Bellcrank 24 

163303 Bracket, Spring 19 sion 23 173133 Pawl, Feed 20 

163326 Lever w/Hub 40 164740 Rack, Range Finder 46 173134 Cable 20 

163327 Ring, Retaining 20,30,36, 164743 Shaft 46 173135 Bracket Assembly 1 ,29 

40 164883 Lever, Cam Follower 43 173136 Spring, Contact 29 
163347 Modification Kit 1,39,40, 164884 Lever s/Stud 43 173137 Guard, Contact 29 

( 
41 164886 Link 43 173139 Bracket 36 

163351 Cam 39 164887 Post 43 173150 Bracket, Supporting 24 
163429 Screw, 6-40 Shoulder 19 164888 Lever w/Post 43 173200 Sleeve, Bearing 5,21,28 

163455 Pinion, 20T 21 164948 Modification Kit 1,29 173336 Modification Kit 5,28 
163456 Gear, 52T 21 164949 Bracket, Tape Guide 29 173340 Collar 5,28 
163457 Gearset, 71 WPM 21 164950 Knife, Tape 29 173443 Modification Kit 1,2,40, 
163476 Gear, 42T 5 164958 Screw, 4-40 x 1/2 Hex 33 41,42,43 
163500 Gear, 52T 21 164963 Modification Kit 6 173601 Cam 40 
163501 Pinion, 30T 21 164964 Washer, Felt 23 173602 Plate w/Stud 43 
163502 Gearset, 107 WPM 21 164965 Washer, Flat 23 173604 Post, Spring 43 
163674 Chute, Chad 53 165027 Network, Spark Suppres- 173606 Bail w/Hub 43 
163945 Modification Kit 34 sion 16,54 173607 Lever 43 
163946 Cable 34 170219 Stud, Die Wheel 7,53 173608 Spring, Torsion 43 

( 
164279 Chute, Chad 33 170239 Bracket, Spring 8 173609 Roller 43 
164386 Bracket, Magnet Mounting 170241 Screw, 6-40 Adjusting 6, 173614 Link w/Stud 43 

16 7,53 173616 Lever w/Hub 43 
164402 Blade, U ncoded Function 170242 Slide, Feed Hole Punch 6, 173618 Bail 43 

13 53 173619 Bracket, Magnet 42 
164506 Modification Kit 2,49,54 170243 Slide, Code Hole Punch 173620 Bail, Armature 42 
164507 Contact Assembly 49 6,53 173621 Cable w/Terminals 42,56 
164508 Spring, Contact 48 170246 Slide w/Insulator 6 173691 Cam 42 
164509 Bracket, Contact 49 170247 Guide 6,53 173754 Spacer 10,52 

( 
164510 Bracket, Connector 49 170248 Pin, Feed Hole Punch 53 173755 Guide, Ribbon 10,52 
164511 Lever w/Hub 7 170249 Pin, Feed Hole Punch 53 173756 Lever, Print Hammer 10, 
164513 Pawl, Feed 8,47 170778 Block Assembly, Punch 22 52 
164514 Guide, Tape 6 170779 Wheel, Feed 22,53 173770 Block Assembly, Punch 
164515 Spring, Torsion 7 170788 Wheel, Die 7 ;53 22,53 

( 
164520 Feed Assembly, Ribbon 170803 Bail, Retractor 22 173775 Shaft, Typewheel 10,52 

1,18 170879 Slide, Feed Hole Punch 6 173850 Cable w/Terminals 49 

Page 6 5  



SECTION 573-118-800 

NUMERICAL INDEX (Continued) '� 
Part Description and Part Description and Part Description and 

Number Page Number Number Page Number Number Page Number 

173961 Modification Kit 2,47,48 174450 Cam 46 176640 Guard, Tape 15,52 
;'l j 

173965 Typewhee1 57 174451 Cam 46 176647 Latch w/Hub 38 

173967 Typewheel 57 174452 Spacer, 0.085" Thk 46 176673 Suppressor, Spark 16,54 

173970 Typewheel 57 174475 Modification Kit 2,51 177000 Retainer 51 

173971 Typewheel 57 174476 Stop, Print Hammer 51 177001 Spacer 51 

173977 Shaft, Print Hammer 10, 174649 Cable 34 177002 Plate 51 

52 174650 Modification Kit 34 177003 Nut, 6-40 Shoulder 47 

173978 Spring, Torsion 10,52 175519 Typewheel 57 178178 Lever, Adjusting 23,52 

') 173979 Head, Hammer 10,52 175653 Typewheel 57 178535 Suppressor, Spark 56 

173980 Lever, Print Hammer 10 175655 Typewheel 57 178826 Arm 47 

173981 Accelerator, Hammer 10,52 175701 Typewheel 57 178827 Spring, Torsion 48 

173992 Gearset, 65 WPM 21 176138 Modification Kit 10 178829 Arm, Blocking 48 

173993 Pinion, 14T 21 176252 Box Assembly, Contact 4 178834 Modification Kit 2,52,53 

173994 Gear, 40T 21 176254 Blade, Function 13 178905 Contact Assembly 48 

174150 Block Assembly, Punch 22 176256 Bracket, Mounting 54 178916 Bellcrank 50 

174151 Guide, 7 /8" Tape 6 176257 Lever 54 178917 Modification Kit 2,50 

174152 Guide, Tape 7 176258 Modification Kit 54 178918 Modification Kit 2,50 

174155 Guide, Tape 7 176266 Spring, Torsion 3 178919 Pawl, Backspace 50 

174317 Blade, Function 13 176286 Lever, Adjusting 40 178920 Post, Eccentric 50 

174357 Block Assembly, Punch 22 176420 Modification Kit 2,46 178921 Plate w/Post 50 

174441 Lever w/Bushing 46 176421 Modification Kit 2,46 178922 Nut, 6-40 Shoulder 50 

174442 Contact Assembly 46 176450 Bracket 47 178923 Bellcrank Assembly 50 
') 174444 Spring, Contact 46 176451 Bail47 178924 Shaft 50 

174445 Bracket, Contact 151188 Guide, Transfer Lever 20 178925 Ratchet, 24T 50 

Mounting 46 151189 Bail, Clutch Trip 17 178927 Clamp, Adjusting 50 

174446 Spring, Contact 46 176453 Screw, 3-48 Shoulder 47 178930 Guard 50 

174447 Post 46 176454 Post, Spring 47 178931 Post 50 

174448 Guard 46 176455 Plate 47 178932 Post, Supporting 50 

174449 Bracket 45 176457 Lever, Blocking 4 7 179133 Modification Kit 2,47,48 

174449 Bracket 46 176459 Stud, Eccentric 47 179251 Guard, Tape 29 

174451 Cam 46 176460 Arm 47 179274 Wheel, Feed 7,22 

174452 Spacer, 0.085" Thk 46 176462 Extension, Feed Pawl 47 179275 Modification Kit 2,5 

174475 Modification Kit 2,51 176463 Latch 47 179460 Blade, Letters Function 

174476 Stop, Print Hammer 51 176464 Post 47 49 

174650 Modfication Kit 34 176465 Spring, Torsion 47 179461 Blade, Figures Function 
) 174151 Guide, 7 /8" Tape 6 176466 Blade w/Insulator, 49 '/':--

174152 Guide, Tape 7 Function 48 179462 Blade, Uncoded Function 

174155 Guide, Tape 7 176467 Bracket 48 13,49 

174317 Blade, Function 13 176468 Spring, Torsion 48 179573 Nut, 6-40 Hex 40,41 

174357 Block Assembly, Punch 22 176489 Guide 3,4 179579 Decalcomania, Arrow 23 

174441 Lever w/Bushing 46 176490 Bracket w /Hubs 3,15,20,40 179628 Cable Assembly 26 

174442 Contact Assembly 46 176491 Bracket Assembly 3 179669 Screw, 4-40 Spl 4 7 

174444 Spring, Contact 46 176620 Cable 45 179761 Blade, UC-H Function 54 

174445 Bracket, Contact 176621 Modification Kit 2,45 179762 Blade, Blank Function 54 

� Mounting 46 176622 Bail w/Hub 42,45 179932 Blade, UC-S Function 54 

174446 Spring, Contact 46 176623 Bracket, Mounting 42,45 179933 Blade, UC-J Function 54 

174447 Post 46 176624 Contact Assembly 45 179934 Blade, N Function 54 

174448 Guard 46 176627 Modification Kit 54 179935 Blade, CR Function 54 

j 174449 Bracket 46 176628 Modification Kit 1,2,40, 180718 Spring 7,14 ,42 

41,42,43,45 192661 Post 4 

Page 66 



( 
Part Description and 

Number Page Number 

( 192686 Modification Kit 54 

192709 Link w/Hub 4 

192778 Blade, T Function 44 

192779 Modification Kit 44 

192793 Guard 34 

192849 Pushbar, No.2 12 

192877 Bushing, Guide 10 

( 
192882 Lever, Ribbor; Oscillator 

56 

192899 Bracket, Magnet Mounting 

56 

192908 Armature, Magnet 56 

192922 Housing, Typewheel Shaft 

56 

193639 Lever w /SHaft 40,43 

193668 Blade, Function 44 

193669 Modification Kit 44 

193755 Cover, Magnet Coil 56 

193804 Armature 38 

193821 Bracket w/Post 38 

151629 Nut, 6-40 x 7/16 Fil 

( 193824 Latch w/Hub 38 

193825 Magnet Assembly, 

Backspace 38 

193879 Pushbar, No.1 12 

193966 Bracket w/Stud 55 

193968 Post 55 

193969 Post 55 
193972 Extension w /Stud 55 

193973 Platform, Tape 15 

( 

( 

l 

NUMERICAL INDEX (Continued) 

Part Description and 

Number Page Number 

193974 Depressor, Tape 55 

193983 Guide, Tape 55 

193987 Bracket, Roller 55 

193988 Modification Kit 2,15,55 

194076 Modification Kit 55 

194117 Plate, Clamp 55 

194118 Spring, Torsion 55 

194122 Platform w/Guide, Tape 55 

194123 Screw, 440 Spl 55 

194164 Bearing, Ball 40,43 

194167 Modification Kit 34 

194168 Lever, Cam Follower 40 

194176 Screw, 6-40 Eccentric 48 

194179 Bearing, Eccentric 40 

194180 Cam 40 

194181 Camsleeve 40 

194197 Spring, Torsion 42,43 

194584 Resistor, 350 Ohm 56 

194992 Modification Kit 6 

194993 Guide, Tape 6,22 

195005 Control Assembly 42 

195182 Pinion, 20T 21 

195183 Gear, 52T 21 

195184 Gearset, 67 WPM 21 

195231 Spring, Compression 55 

195233 Roller 55 

195235 Bail, Rocker 4 

195251 Armature, Selector 16 

195284 Ring 10 

Part 

Number 

195296 

195401 

195634 

195879 

195880 

197684 

197995 

198070 

198166 

199403 

199506 

199825 

199859 

304273 

:�04532 

304542 

304543 

305638 

311516 

319040 

319058 

320408 

320410 

320418 

321478 

321479 

3�7120 

1::>S 2, SECTION 573-118-800 

Descript1�·n 1nd 

PalF' i',__:mber 

Screw ,� 40 '< 1/2 Hex 56 

Cal:.' ' 'i'P: •?]s 26 

Mnrlif:cation r, , 16 

Lmk. 6\ock 56 

RetaiHer, Link 56 

Guard Contact Spring 48 

Wash,:r, Fbt 48 

Modificatim: Kit 2,40,4?.43 

Bracket, Magret 56 

Screw, 4-40 Shoulder 43 

Gasket 22 

Bail w/Hub 43 

Bushing 40 

Modificatr·.:r; Kit 7 

Spring 40 

Extension, Drive Link 19 

Plate, Corn:•'tor 12 

Bracket, Guide 8 

Post 56 

Contact Assembly 2.49 

Bnck"t, Contart 49 

Terrr:; .. 3l, S;:ad:c Typr' 16 

Terminal, Spade Type 25, 

26.'/7 35.36 3842.49,56 

Terminal, Ring Type 16, 

26,27.54 

Block 1-'\ssnnbly, Punch 56 

Guide 56 

Pv;t 55 

Page 67 

67 Pages 



<�----------------------------


